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FCC RF Test Report

APPLICANT . Meru Networks Inc.

EQUIPMENT : Dual Radio Access Point AP1000
BRAND NAME . Meru Networks Inc.

MODEL NAME . AP1020i

FCCID . RE7-AP1020

STANDARD : FCC Part 15 Subpart C §15.247

CLASSIFICATION : Digital Transmission System (DTS)

The product was received on Aug. 26, 2010 and completely tested on Sep. 28, 2010. We,
SPORTON INTERNATIONAL INC., would like to declare that the tested sample has been

evaluated in accordance with the procedures given in ANSI C63.4-2003 and shown the

compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except
in full.
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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result Remark
Section
3.1 15.247(a)(2) A8.2(a) 6dB Bandwidth > 0.5MHz Pass -
3.1 - Gen4.4.1 99% Bandwidth - Pass -
Power Output
3.2 15.247(b) A8.4 <30dBm Pass -
Measurement

3.3 15.247(d) A8.5 Frequency Band Edges < 20dBc Pass -

34 15.247(d) A8.5 Spurious Emission <20dBc Pass -

3.5 15.247(e) A8.2(b) Power Spectral Density <8dBm Pass -
Under limit
3.6 15.207 Gen7.2.2 AC Conducted Emission 15.207(a) Pass 2.31dB at
10.402 MHz
Transmitter Radiated 15.209(a) & Under limit
3.7 15.247(d) A8.5 Pass 1.02 dB at

Emission 15.247(d) 2389.99 MHz
15.203 & i

3.8 15.247(b) A8.4 Antenna Requirement N/A Pass -
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1 General Description
1.1 Applicant

Meru Networks Inc.
894 Ross Drive Sunnyvale, CA 94089 USA

1.2 Manufacturer

Universal Scientific Industrial (Shanghai)
No. 1558, Zhang Dong Road, Zhangjiang Hi-Tech Park, Shanghai 201203, P.R. China
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1.3 Feature of Equipment Under Test

Product Feature & Specification

Equipment Dual Radio Access Point AP1000
Brand Name Meru Networks Inc.

Model Name AP1020i

FCC ID RE7-AP1020

Tx/Rx Frequency Range

802.11b/g/n : 2400 MHz ~ 2483.5 MHz
802.11a/n : 5725 MHz ~ 5850 MHz

Channel Spacing

802.11b/g : 5 MHz
802.11a: 20 MHz

Maximum Output Power to Antenna

WLAN 1:
<2400 MHz ~ 2483.5 MHz>
802.11b : 23.80 dBm (0.240 W)
802.11g : 25.66 dBm (0.368 W)
802.11n (BW 20MHz) : 26.47 dBm (0.443 W)
802.11n (BW 40MHz) : 25.33 dBm (0.341 W)
<5725 MHz ~ 5850 MHz>
802.11a : 23.15 dBm (0.207 W)
802.11n (BW 20MHz) : 25.04 dBm (0.319 W)
802.11n (BW 40MHz) : 24.34 dBm (0.272 W)
WLAN 2:
<2400 MHz ~ 2483.5 MHz>
802.11b : 23.12 dBm (0.205 W)
802.11g : 25.58 dBm (0.361 W)
802.11n (BW 20MHz) : 26.41 dBm (0.437 W)
802.11n (BW 40MHz) : 25.37 dBm (0.345 W)
<5725 MHz ~ 5850 MHz>
802.11a : 22.90 dBm (0.195 W)
802.11n (BW 20MHz) : 24.57 dBm (0.286 W)
802.11n (BW 40MHz) : 24.08 dBm (0.256 W)

HW Version

System : MVT 3.0
WLAN 2 : MVT 3.0

SW Version

System : MVT 3.0
WLAN 2 : MVT 3.0

Type of Modulation

802.11b : DSSS (BPSK / QPSK / CCK)
802.11a/g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

EUT Stage

Production Unit

Antenna Information

Model Name

N-11-XX-F

Antenna Antenna Type

PIFA Antenna

Antenna Gain

3.5 dBi for WLAN (2.4G) ; 6 dBi for WLAN (5G)

Remark:

1. For other wireless features of this EUT, test report will be issued separately.
2. This test report recorded only product characteristics and test results of Digital Transmission

System (DTS).

3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020
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1.4 Testing Site

Test Site

SPORTON INTERNATIONAL INC.

Test Site Location

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL: +886-3-3273456 / FAX: +886-3-3284978

Sporton Site No. FCCI/IC Registration No.
Test Site No.
03CHO7HY TW1022/4086B-1
Test Site SPORTON INTERNATIONAL INC.

Test Site Location

No. 30-2, Dingfu Tsuen, Linkou Shiang, Taipei, Taiwan 244, R.O.C.
TEL: +886-2-2603-5367 / +886-2-2601-1640
FAX: +886-2-2601-1695

Test Site No.

Sporton Site No. :
COO01-LK

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC Part 15 Subpart C §15.247
¢ FCC KDB Publication No. 558074 (Measurement Guidelines of DTS)

¢ ANSI C63.4-2003
¢ IC RSS-210 Issue 7

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B

(DoC), recorded in a separate test report.

SPORTON INTERNATIONAL INC.
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1.6 Ancillary Equipment List

Item |Equipment Trade Name |Model Name FCC ID Data Cable Power Cord
AC I/P:
Unshielded, 1.2 m
1. [Notebook DELL Vostro 1510 FCC DoC N/A
DC O/P:
Shielded, 1.8 m
2. |LCD Monitor Lenovo 6135-AB1 FCC DoC Shielded, 1.6 m |(Unshielded, 1.8 m
3. |iPaod Apple A1199 FCC DoC Shielded, 1.0 m [N/A
4. |iPod Apple A1285 FCC DoC Shielded, 1.0 m [N/A
5. |POE PHIHONG POE20U-560(G) [N/A N/A N/A
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2 Test Configuration of Equipment Under Test
2.1 RF Power

Preliminary tests were performed in different data rate and recorded the RF power output in the

following table:

<WLAN 1>
2.4GHz 802.11b RF Power (dBm)
Channel | Frequency | Chain Data Rate
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
CHO1 | 2412 MHz A 22.06 21.75 21.74 21.88
CHO02 | 2417 MHz A 23.73 23.60 23.58 23.62
CHO06 | 2437 MHz A 23.80 23.72 23.77 23.62
CH10 | 2457 MHz A 22.14 22.06 21.77 21.72
CH11 2462 MHz A 22.17 22.04 21.88 21.75
CHO1 | 2412 MHz B 22.01 21.96 21.89 21.91
CHO02 | 2417 MHz B 23.65 23.52 23.59 23.50
CHO06 | 2437 MHz B 23.75 23.66 23.52 23.63
CH10 | 2457 MHz B 22.15 22.44 22.43 22.41
CH11 | 2462 MHz B 22.23 22.44 22.48 22.29

2.4GHz 802.11g RF Power (dBm)

Channel | Frequency | Chain Data Rate
6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412 MHz A 25.10 | 24.46 | 24.39 | 24.25 | 24.47 | 24.54 | 24.14 | 24.58
CHO02 2417 MHz A 25.66 | 25.27 | 25.02 | 25.04 | 25.20 | 25.22 | 24.84 | 25.04
CH 06 2437 MHz A 25.25 | 25.26 | 25.13 | 25.16 | 25.02 | 25.03 | 25.05 | 25.00
CH 10 2457 MHz A 25.64 | 25.51 | 25.49 | 25.31 | 25.45 | 25.25 | 25.33 | 25.38
CH11 2462 MHz A 2451 | 2451 | 24.17 | 2450 | 24.14 | 23.99 | 23.86 | 24.21
CHO1 2412 MHz B 24.64 | 24.63 | 24.27 | 24.47 | 2458 | 24.46 | 24.43 | 24.42
CH 02 2417 MHz B 25.32 | 25.21 | 25.13 | 25.25 | 25.28 | 25.25 | 25.11 | 25.23
CH 06 2437 MHz B 25.32 | 25.24 | 25.20 | 25.17 | 25.26 | 25.21 | 25.22 | 25.30
CH 10 2457 MHz B 25.15 | 24.88 | 25.08 | 25.13 | 24.94 | 24.99 | 25.11 | 25.06
CH11 2462 MHz B 24.41 | 24.37 | 24.26 | 24.39 | 24.30 | 24.40 | 24.30 | 24.24
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2.4GHz 802.11n (BW 20MHz) RF Power (dBm)

Channel | Frequency Chain Data Rate
6.5 13 19.5 26 39 52 58.5 65
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412 MHz A+B 25.98 - - - - - - -
CH 02 2417 MHz A+B 26.47 | 25.89 | 2591 | 26.12 | 26.29 | 26.15 | 26.12 | 25.96
CH 06 2437 MHz A+B 26.15 - - - - - - -
CH 10 2457 MHz A+B 26.25 - - - - - - -
CH11 2462 MHz A+B 25.56 - - - - - - -
Channel | Frequency Chain 13 26 39 >2 8 104 117 130
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412 MHz A+B - - - - - - - -
CH 02 2417 MHz A+B 26.00 | 25.86 | 25.98 | 25.88 | 25.77 | 26.04 | 2585 | 25.61
CH 06 2437 MHz A+B - - - - - - - -
CH 10 2457 MHz A+B - - - - - - - -
CH11 2462 MHz A+B - - - - - - - -
2.4GHz 802.11n (BW 40MHz) RF Power (dBm)
Channel | Frequency Chain Data Rate
13.5 27 40.5 54 81 108 1215 135
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 03 2422 MHz A+B 23.99 - - - - - - -
CH 04 2427 MHz A+B 23.77 - - - - - - -
CH 06 2437 MHz A+B 2533 | 2491 | 25.17 | 25.29 | 24.79 | 25.30 | 25.28 | 25.10
CH 08 2447 MHz A+B 25.12 - - - - - - -
CH 09 2452 MHz A+B 23.61 - - - - - - -
Closmnel | Bresueney Chain 27 54 81 108 162 216 243 270
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 03 2422 MHz A+B - - - - - - - -
CH 04 2427 MHz A+B - - - - - - - -
CH 06 2437 MHz A+B 25.23 | 25.29 | 25.02 | 25.18 | 25.26 | 25.00 | 24.98 | 25.01
CH 08 2447 MHz A+B - - - - - - - -
CH 09 2452 MHz A+B - - - - - - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

Page Number : 10 of 357
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5GHz 802.11a RF Power (dBm)

Data Rate

Channel | Frequency | Chain
6 9 12 18 24 36 48 54

Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CH 149 | 5745 MHz 22.88 | 22.81 | 22.55 | 22.50 | 22.84 | 22.85 | 22.46 | 22.63

CH 157 | 5785 MHz 22.57 | 2250 | 22.35 | 22.16 | 22.45 | 22.36 | 22.14 | 22.47

CH 165 | 5825 MHz 23.15 | 22.75 | 22.30 | 22.42 | 22.37 | 22.65 | 22.37 | 22.41

CH 149 | 5745 MHz 22.87 | 22.78 | 22.57 | 22.84 | 22.82 | 22.70 | 22.68 | 22.70

CH 157 | 5785 MHz 23.08 | 22.47 | 22.00 | 22.21 | 22.14 | 22.23 | 22.09 | 22.20

W MWW |>|>|>

CH 165 | 5825 MHz 22.95 | 22.29 | 22.37 | 22.41 | 22.27 | 22.56 | 22.33 | 22.45

5GHz 802.11n (BW 20MHz) RF Power (dBm)

Data Rate

Channel | Frequency Chain
6.5 13 19.5 26 39 52 58.5 65

Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CH 149 5745 MHz A+B 24.62 - - - - - - -

CH 157 5785 MHz A+B 24.74 - - - - - - -

CH 165 5825 MHz A+B 25.04 | 24.89 | 2451 | 24.80 | 24.67 | 2435 | 24.71 | 24.62

13 26 39 52 78 104 117 130

Channel | Frequency Chain
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CH 149 5745 MHz A+B - - - - - - - -

CH 157 5785 MHz A+B - - - - - - - -

CH 165 | 5825 MHz A+B 25.02 | 24.88 | 24.60 | 24.67 | 24.73 | 24.82 | 24.70 | 24.53

5GHz 802.11n (BW 40MHz) RF Power (dBm)

Data Rate

Channel | Frequency Chain
13.5 27 40.5 54 81 108 1215 135.0

Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CH 151 5755 MHz A+B 24.29 - - - - - - -

CH 159 5795 MHz A+B 2434 | 2419 | 2424 | 2433 | 2416 | 2431 | 23.93 | 24.10

27 54 81 108 162 216 243 270

Channel | Frequency Chain
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CH 151 5755 MHz A+B - - - - - - - -
CH 159 5795 MHz A+B 24.09 24.19 24.14 24.13 23.96 23.95 24.16 23.91
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<WLAN 2>
2.4GHz 802.11b RF Power (dBm)
Channel | Frequency | Chain Data Rate
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
CHO01 2412 MHz A 20.52 - - -
CH 02 2417 MHz A 23.12 22.89 22.82 22.85
CH 06 2437 MHz A 22.48 - - -
CH 10 | 2457 MHz A 21.84 - - -
CH 11 2462 MHz A 21.83 - - -
CH 01 2412 MHz B 20.28 - - -
CH 02 2417 MHz B 22.93 22.87 22.85 22.90
CH 06 2437 MHz B 22.40 - - -
CH 10 | 2457 MHz B 21.76 - - -
CH11 2462 MHz B 21.62 - - -
2.4GHz 802.11g RF Power (dBm)
Channel | Frequency | Chain Data Rate
6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 01 2412 MHz A 24.09 | 24.24 | 23.86 | 23.95 | 23.87 | 24.01 | 23.70 | 23.81
CH 02 2417 MHz A 25.36 | 25.14 | 25.03 | 25.21 | 25.28 | 25.37 | 25.08 | 25.09
CH 06 2437 MHz A 2558 | 25.54 | 25.50 | 25.47 | 25.36 | 25.57 | 25.48 | 25.47
CH 10 2457 MHz A 25.33 | 25.35 | 25.21 | 25.25 | 25.15 | 25.23 | 25.24 | 25.45
CH11 2462 MHz A 2450 | 24.71 | 24.45 | 25.49 | 24.55 | 24.32 | 24.30 | 24.23
CHO1 2412 MHz B 24.37 | 24.42 | 23.95 | 23.98 | 24.15 | 24.04 | 23.92 | 24.05
CH 02 2417 MHz B 25.12 | 25.23 | 25.47 | 25.43 | 25.43 | 25.36 | 25.25 | 25.35
CH 06 2437 MHz B 25.00 | 25.29 | 25.46 | 25.07 | 24.95 | 24.92 | 25.12 | 25.13
CH 10 2457 MHz B 25.10 | 25.22 | 25.18 | 25.16 | 24.93 | 25.18 | 25.00 | 25.16
CH 11 2462 MHz B 2440 | 24.41 | 23.87 | 24.37 | 23.92 | 23.67 | 24.55 | 24.35
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2.4GHz 802.11n (BW 20MHz) RF Power (dBm)

Channel | Frequency Chain Dara Rate

6.5 13 19.5 26 39 52 58.5 65
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412 MHz A+B 25.74 | 25.57 25.63 25.65 25,50 | 25.44 | 25.58 25.54
CH 02 2417 MHz A+B 26.41 | 26.13 | 26.13 | 26.12 | 26.08 | 26.14 | 26.07 | 26.08
CH 06 2437 MHz A+B 25.86 25.69 25.80 | 25.75 25.75 | 25.72 25.65 25.68
CH 10 2457 MHz A+B 26.20 25.95 25.92 26.05 2594 | 26.10 25.88 25.99
CH11 2462 MHz A+B 25.34 | 25.10 25.14 | 25.14 2495 | 25.16 25.03 25.12
13 26 39 52 78 104 117 130

Channel | Frequency Chain
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CHO01 2412 MHz A+B 25.63 | 25.48 | 25,55 | 25,56 | 25.46 | 25.54 | 25.52 | 25.65

CH 02 2417 MHz A+B 26.23 | 26.18 | 26.09 | 26.07 | 26.13 | 26.03 | 26.02 | 26.03

CH 06 2437 MHz A+B 2581 | 25.78 | 25.75 | 25.66 | 25.71 | 25.67 | 25.83 | 25.80

CH 10 2457 MHz A+B 26.11 | 26.00 | 26.03 | 26.01 | 25.98 | 25.97 | 25.93 | 26.04

CH11 2462 MHz A+B 25.26 | 25.15 | 25.18 | 25.23 | 25.20 | 25.09 | 25.29 | 25.10

2.4GHz 802.11n (BW 40MHz) RF Power (dBm)

Data Rate

Channel | Frequency Chain
13.5 27 40.5 54 81 108 1215 135

Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CH 03 2422 MHz A+B 2229 | 21.79 | 2194 | 21.82 | 21.85 | 21.89 | 21.89 | 21.84

CH 04 2427 MHz A+B 23.83 | 23.64 | 23.70 | 23,56 | 23.30 | 23.66 | 23.60 | 23.44
CH 06 2437 MHz A+B 2537 | 2521 | 25.26 | 25.23 | 25.13 | 25.32 | 25.19 | 25.26
CH 08 2447 MHz A+B 2496 | 2451 | 24.65 | 24.79 | 2482 | 2493 | 24.84 | 24.86
CH 09 2452 MHz A+B 2424 | 2451 | 2413 | 2457 | 2427 | 2439 | 2441 | 2453
. 27 54 81 108 162 216 243 270
Channel | Frequency Chain
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 03 2422 MHz A+B 22.09 | 21.77 | 2194 | 2192 | 21.75 | 22.06 | 21.79 | 21.84
CH 04 2427 MHz A+B 23.70 | 23.54 | 2356 | 23.53 | 23.33 | 23.58 | 23.64 | 23.37
CH 06 2437 MHz A+B 2534 | 2521 | 2521 | 25.30 | 25.01 | 25.15 | 25.29 | 25.20
CH 08 2447 MHz A+B 2477 | 2497 | 2482 | 25.04 | 2481 | 2480 | 24.74 | 24.88
CH 09 2452 MHz A+B 2438 | 2431 | 2442 | 2439 | 2434 | 2450 | 24.30 | 24.43
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5GHz 802.11a RF Power (dBm)
Channel | Frequency | Chain Data Rate
6 9 12 18 24 36 48 54

Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 149 | 5745 MHz A 2252 | 2191 | 21.74 | 21.87 | 21.91 | 22.00 | 21.71 | 21.94
CH 157 | 5785 MHz A 2290 | 22.32 | 22.13 | 22.12 | 22.17 | 22.16 | 22.00 | 22.15
CH 165 | 5825 MHz A 22.84 | 22.22 | 22.16 | 22.09 | 22.14 | 22.10 | 22.09 | 22.15
CH 149 | 5745 MHz B 2243 | 22.31 | 22.10 | 22.04 | 22.06 | 22.15 | 22.03 | 22.24
CH 157 | 5785 MHz B 22.88 | 22.27 | 22.25 | 22.33 | 22.43 | 22.20 | 22.30 | 22.43
CH 165 | 5825 MHz B 22.82 | 22.71 | 22.42 | 22.40 | 22.60 | 22.57 | 22.44 | 22.41

5GHz 802.11n (BW 20MHz) RF Power (dBm)
Channel | Frequency Chain Data Rate
6.5 13 19.5 26 39 52 58.5 65

Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 149 5745 MHz A+B 24.57 23.97 24.09 24.52 24.20 24.16 24.10 | 24.25
CH 157 5785 MHz A+B 24.53 - - - - - - -
CH 165 5825 MHz A+B 24.50 - - - - - - -
Channel | Frequency _— 13 26 39 52 78 104 117 130

Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 149 5745 MHz A+B 24.24 24.41 24.12 23.98 24.18 24.32 2393 | 24.18
CH 157 5785 MHz A+B - - - - - - - -
CH 165 5825 MHz A+B - - - - - - - -
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5GHz 802.11n (BW 40MHz) RF Power (dBm)

: Data Rate
Channel | Frequency Chain
13.5 27 40.5 54 81 108 1215 135.0
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH 151 5755 MHz A+B 23.84 | 23.62 | 23.42 | 23.65 | 23.31 | 23.54 | 23.63 | 23.46
CH 159 5795 MHz A+B 24.08 - - - - - - -
27 54 81 108 162 216 243 270

Channel | Frequency Chain
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps

CH 151 | 5755 MHz A+B 23.44 | 23.25 | 23.40 | 23.88 | 23.28 | 23.17 | 23.38 | 23.28

CH 159 5795 MHz A+B - - - - - - - -

Remark:

1. Chain A+B was tested by combiner, and the chain A and B was tested individually and calculated
with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).

2. The data rates of WLAN 802.11b were set in 1Mbps, 6Mbps for 802.11g, 6.5Mbps for 2.4GHz
802.11n (BW 20MHz), 13.5Mbps for 2.4GHz 802.11n (BW 40MHz), 6Mbps for 802.11a, 6.5Mbps
for 5GHz 802.11n (BW 20MHZz), 13.5Mbps for 5GHz 802.11n (BW 40MHz) for all the test cases
due to the highest RF output power.

3. The EUT is programmed to transmit signals continuously for all testing.

4. SISO stands for single input and single output. It means that only one chain transmits signals at a
time.

5.  2Txis one type of MIMO, which means that two chains transmit signals at the same time.
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2.2 Test Mode

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration

operated in a manner tended to maximize its emission characteristics in a typical application.

Frequency range investigated: conducted emission (150 kHz to 30 MHz), radiated emission (30 MHz to

the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is lower).

Pre-scanned tests, X, Y, Z in three orthogonal panels, were conducted to determine the final

configuration from all possible combinations modes.

The following table is showing the total pre-scanned test modes, and the worst modes are recorded in

this report only.

Test Cases

Test Item

802.11b (Modulation : DSSS)
802.11a/g/n (Modulation : OFDM)

Conducted
TCs

Mode 1:
Mode 2:
Mode 3:
Mode 4:
Mode 5:
Mode 6:
Mode 7:
Mode 8:
Mode 9:

802.11b_CHO01_2412 MHz + WLAN 1
802.11b_CHO02_2417 MHz + WLAN 1
802.11b_CHO06 2437 MHz + WLAN 1
802.11b_CH10 2457 MHz + WLAN 1
802.11b_CH11 2462 MHz + WLAN 1
802.11g CHO1_ 2412 MHz + WLAN 1
802.11g_CH02_2417 MHz + WLAN 1
802.11g CHO06 2437 MHz + WLAN 1
802.11g CH10 2457 MHz + WLAN 1
Mode 10:
Mode 11:
Mode 12:
Mode 13:
Mode 14:
Mode 15:
Mode 16:
Mode 17:
Mode 18:
Mode 19:
Mode 20:
Mode 21:
Mode 22:
Mode 23:
Mode 24:
Mode 25:
Mode 26:
Mode 27:
Mode 28:

802.11g CH11_2462 MHz + WLAN 1
802.11n_CHO1_2412 MHz (BW 20M) + WLAN 1
802.11n_CHO02_2417 MHz (BW 20M) + WLAN 1
802.11n_CHO6_2437 MHz (BW 20M) + WLAN 1
802.11n_CH10_2457 MHz (BW 20M) + WLAN 1
802.11n_CH11_2462 MHz (BW 20M) + WLAN 1
802.11n_CHO03_2422 MHz (BW 40M) + WLAN 1
802.11n_CHO04_2427 MHz (BW 40M) + WLAN 1
802.11n_CHO06_2437 MHz (BW 40M) + WLAN 1
802.11n_CHO8_2447 MHz (BW 40M) + WLAN 1
802.11n_CHO09_2452 MHz (BW 40M) + WLAN 1
802.11a_CH149 5745 MHz + WLAN 1
802.11a_CH157 5785 MHz + WLAN 1
802.11a_CH165_5825 MHz + WLAN 1
802.11n_CH149 5745 MHz (BW 20M) + WLAN 1
802.11n_CH157 5785 MHz (BW 20M) + WLAN 1
802.11n_CH165_5825 MHz (BW 20M) + WLAN 1
802.11n_CH151_5755 MHz (BW 40M) + WLAN 1
802.11n_CH159 5795 MHz (BW 40M) + WLAN 1
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Test Cases

Conducted
TCs

Mode 29:
Mode 30:
Mode 31:
Mode 32:
Mode 33:
Mode 34:
Mode 35:
Mode 36:
Mode 37:
Mode 38:
Mode 39:
Mode 40:
Mode 41:
Mode 42:
Mode 43:
Mode 44:
Mode 45:
Mode 46:
Mode 47:
Mode 48:
Mode 49:
Mode 50:
Mode 51:
Mode 52:
Mode 53:
Mode 54:
Mode 55:
Mode 56:

802.11b_CHO1_2412 MHz + WLAN 2
802.11b_CHO02_2417 MHz + WLAN 2
802.11b_CHO6_2437 MHz + WLAN 2
802.11b_CH10_ 2457 MHz + WLAN 2
802.11b_CH11_2462 MHz + WLAN 2
802.11g_CHO1_ 2412 MHz + WLAN 2
802.11g_CHO02_2417 MHz + WLAN 2
802.11g_CHO6_2437 MHz + WLAN 2
802.11g_CH10_2457 MHz + WLAN 2

802.11g CH11_2462 MHz + WLAN 2
802.11n_CHO01_2412 MHz (BW 20M) + WLAN 2
802.11n_CHO02_2417 MHz (BW 20M) + WLAN 2
802.11n_CHO06_2437 MHz (BW 20M) + WLAN 2
802.11n_CH10_2457 MHz (BW 20M) + WLAN 2
802.11n_CH11_2462 MHz (BW 20M) + WLAN 2
802.11n_CHO03_2422 MHz (BW 40M) + WLAN 2
802.11n_CHO04_2427 MHz (BW 40M) + WLAN 2
802.11n_CHO06_2437 MHz (BW 40M) + WLAN 2
802.11n_CHO08_2447 MHz (BW 40M) + WLAN 2
802.11n_CHO09_2452 MHz (BW 40M) + WLAN 2
802.11a_CH149 5745 MHz + WLAN 2
802.11a_CH157 5785 MHz + WLAN 2
802.11a_CH165_5825 MHz + WLAN 2
802.11n_CH149 5745 MHz (BW 20M) + WLAN 2
802.11n_CH157 5785 MHz (BW 20M) + WLAN 2
802.11n_CH165_5825 MHz (BW 20M) + WLAN 2
802.11n_CH151_5755 MHz (BW 40M) + WLAN 2
802.11n_CH159 5795 MHz (BW 40M) + WLAN 2

Radiated
TCs

Mode 1:
Mode 2:
Mode 3:
Mode 4:
Mode 5:
Mode 6:
Mode 7:
Mode 8:
Mode 9:
Mode 10

802.11b_CHO1_ 2412 MHz + WLAN 1
802.11b_CHO02_2417 MHz + WLAN 1
802.11b_CHO06_2437 MHz + WLAN 1
802.11b_CH10_2457 MHz + WLAN 1
802.11b_CH11_2462 MHz + WLAN 1
802.11g_CHO1_2412 MHz + WLAN 1
802.11g_CH02_2417 MHz + WLAN 1
802.11g_CHO06_2437 MHz + WLAN 1
802.11g_CH10_2457 MHz + WLAN 1
: 802.11g_CH11_2462 MHz + WLAN 1

Mode 11: 802.11n_CHO01_2412 MHz (BW 20M) + WLAN 1

Mode 12
Mode 13
Mode 14
Mode 15

£ 802.11n_CHO02_2417 MHz (BW 20M) + WLAN 1
: 802.11n_CH06_2437 MHz (BW 20M) + WLAN 1
£ 802.11n_CH10_2457 MHz (BW 20M) + WLAN 1
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Test Cases

Radiated
TCs

Mode 16:
Mode 17:
Mode 18:
Mode 19:
Mode 20:
Mode 21:
Mode 22:
Mode 23:
Mode 24:
Mode 25:
Mode 26:
Mode 27:
Mode 28:
Mode 29:
Mode 30:
Mode 31:
Mode 32:
Mode 33:
Mode 34:
Mode 35:
Mode 36:
Mode 37:
Mode 38:
Mode 39:
Mode 40:
Mode 41.:
Mode 42:
Mode 43:
Mode 44:
Mode 45:
Mode 46:
Mode 47:
Mode 48:
Mode 49:
Mode 50:
Mode 51:
Mode 52:
Mode 53:
Mode 54:
Mode 55:
Mode 56:

802.11n_CHO3_2422 MHz (BW 40M) + WLAN 1
802.11n_CHO4_2427 MHz (BW 40M) + WLAN 1
802.11n_CHO06_2437 MHz (BW 40M) + WLAN 1
802.11n_CHO8_2447 MHz (BW 40M) + WLAN 1
802.11n_CHO09_2452 MHz (BW 40M) + WLAN 1
802.11a_CH149 5745 MHz + WLAN 1
802.11a_CH157 5785 MHz + WLAN 1
802.11a_CH165_5825 MHz + WLAN 1
802.11n_CH149 5745 MHz (BW 20M) + WLAN 1
802.11n_CH157 5785 MHz (BW 20M) + WLAN 1
802.11n_CH165_5825 MHz (BW 20M) + WLAN 1
802.11n_CH151_5755 MHz (BW 40M) + WLAN 1
802.11n_CH159 5795 MHz (BW 40M) + WLAN 1
802.11b_CHO1_2412 MHz + WLAN 2
802.11b_CHO02_2417 MHz + WLAN 2
802.11b_CHO06_2437 MHz + WLAN 2
802.11b_CH10_2457 MHz + WLAN 2
802.11b_CH11_2462 MHz + WLAN 2
802.11g_CHO1_2412 MHz + WLAN 2
802.11g_CHO2_2417 MHz + WLAN 2
802.11g_CHO6_2437 MHz + WLAN 2
802.11g_CH10_2457 MHz + WLAN 2
802.11g_CH11_2462 MHz + WLAN 2
802.11n_CHO1_2412 MHz (BW 20M) + WLAN 2
802.11n_CHO2_2417 MHz (BW 20M) + WLAN 2
802.11n_CHO6_2437 MHz (BW 20M) + WLAN 2
802.11n_CH10_2457 MHz (BW 20M) + WLAN 2
802.11n_CH11_2462 MHz (BW 20M) + WLAN 2
802.11n_CHO3_2422 MHz (BW 40M) + WLAN 2
802.11n_CHO4_2427 MHz (BW 40M) + WLAN 2
802.11n_CHO06_2437 MHz (BW 40M) + WLAN 2
802.11n_CHO8_2447 MHz (BW 40M) + WLAN 2
802.11n_CHO09_2452 MHz (BW 40M) + WLAN 2
802.11a_CH149_5745 MHz + WLAN 2
802.11a_CH157 5785 MHz + WLAN 2
802.11a_CH165_5825 MHz + WLAN 2
802.11n_CH149_5745 MHz (BW 20M) + WLAN 2
802.11n_CH157_5785 MHz (BW 20M) + WLAN 2
802.11n_CH165_5825 MHz (BW 20M) + WLAN 2
802.11n_CH151_5755 MHz (BW 40M) + WLAN 2
802.11n_CH159 5795 MHz (BW 40M) + WLAN 2

AC
Conducted
Emission

Mode 1 :

WLAN 1 (5G) Link + WLAN 2 (5G) Link + POE

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

Page Number : 18 of 357
Report Issued Date : Sep. 29, 2010
Report Version : Rev. 01



SPORTON LAB. FCC RF Test Report Report No. : FR082617A

2.3 Connection Diagram of Test System

<WLAN Tx Mode>

Adapter 120 Vac / 60 Hz Adapter
—HE- 120 Vac / 60 Hz
120 Vac / 60 Hz
Adapter ————
Va aY
Q) Y
——
LCD Monitor EUT Notebook
iPod
<EUT with POE Mode>
RJ-45
p
IIHE- Adepter
120 Vac / 60 Hz Notebook
POE
EUT  Load
Notebook
iPod

2.4 RF Utility

The programmed RF utility “Hypeterminal” is installed in notebook to provide channel selection, power
level, data rate and the application type. RF Utility can send transmitting signal for all testing. The RF
output power selection is for the setting of RF output power expected by the customer and is going to

be fixed on the firmware of the final end product.
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1 Limit of 6dB Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 (Measurement Guidelines of DTS).

2. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

3. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW. The 6 dB bandwidth
must be greater than 500 kHz.

4. The marker-delta reading at this point is the 6 dB bandwidth of the emission.

3.1.4 Test Setup

ale o
Spectrum Analyzer EUT
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3.1.5 Test Result of 6dB Bandwidth

Test Mode : Mode 1~5 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
F 8021 6dB Bandwidth
requency 6dB Bandwidth (MHz anawi i
Channel (MHz2) : ( ) Min. Limit (MHz) Pass/Fail
Chain A
01 2412 8.08 0.5 Pass
02 2417 8.12 0.5 Pass
06 2437 8.12 0.5 Pass
10 2457 8.08 0.5 Pass
11 2462 8.08 0.5 Pass
Test Mode : Mode 6~10 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
F i 6dB Bandwidth
requency 6dB Bandwidth (MHz anawil :
Channel (MH2) . (MHz) Min. Limit (MHz) Pass/Fail
Chain A
01 2412 16.32 0.5 Pass
02 2417 15.04 0.5 Pass
06 2437 15.12 0.5 Pass
10 2457 15.36 0.5 Pass
11 2462 15.68 0.5 Pass
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Test Mode : Mode 11~15 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
. 802.11n (BW 20MHz, 2Tx) 3 e AT
requency 6dB Bandwidth (MHz) L i
Channel (MH2) : Min. Limit (MHz) Pass/Fail
Chain A+B
01 2412 16.32 0.5 Pass
02 2417 16.32 0.5 Pass
06 2437 16.32 0.5 Pass
10 2457 16.08 0.5 Pass
11 2462 16.32 0.5 Pass
Test Mode : Mode 16~20 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
. 802.11n (BW 40MHz, 2Tx) 8 il
requency 6dB Bandwidth (MHz) anawi i
Channel (MH2) : Min. Limit (MHz) Pass/Fail
Chain A+B
03 2422 35.84 0.5 Pass
04 2427 35.84 0.5 Pass
06 2437 35.84 0.5 Pass
08 2447 35.84 0.5 Pass
09 2452 35.84 0.5 Pass
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Test Mode : Mode 21~23 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
F 808112 6dB Bandwidth
ey 6dB Bandwidth (MHz L i
Channel (MH2) . (MHz) Min. Limit (MHz) Pass/Fail
Chain A
149 5745 16.40 0.5 Pass
157 5785 16.36 0.5 Pass
165 5825 16.40 0.5 Pass
Test Mode : Mode 24~26 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
. 802.11n (BW 20MHz, 2Tx) 6dB Bandwidth
requency 6dB Bandwidth (MHz) andwidt i
Channel (MH2) Min. Limit (MHz) Pass/Fail
Chain A+B
149 5745 16.08 0.5 Pass
157 5785 16.08 0.5 Pass
165 5825 16.08 0.5 Pass
Test Mode : Mode 27~28 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) od dwidth
Frequency 6dB Bandwidth (MHz) B Bandwidt i
Channel (MH2) Min. Limit (MHz) Pass/Fail
Chain A+B
151 5755 35.76 0.5 Pass
159 5795 35.60 0.5 Pass
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Test Mode : Mode 29~33 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
F 80210 6dB Bandwidth
requency 6dB Bandwidth (MHz) L i
Channel (MH2) : Min. Limit (MHz) Pass/Fail
Chain A
01 2412 10.16 0.5 Pass
02 2417 10.12 0.5 Pass
06 2437 10.16 0.5 Pass
10 2457 10.16 0.5 Pass
11 2462 10.16 0.5 Pass
Test Mode : Mode 34~38 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
F St 6dB Bandwidth
requency 6dB Bandwidth (MHz) anawi i
Channel (MH2) : Min. Limit (MHz) Pass/Fail
Chain A
01 2412 16.28 0.5 Pass
02 2417 16.04 0.5 Pass
06 2437 16.24 0.5 Pass
10 2457 15.72 0.5 Pass
11 2462 16.28 0.5 Pass
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Test Mode : Mode 39~43 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
. 802.11n (BW 20MHz, 2Tx) 3 e AT
requency 6dB Bandwidth (MHz) L i
Channel (MH2) : Min. Limit (MHz) Pass/Fail
Chain A+B
01 2412 16.16 0.5 Pass
02 2417 16.08 0.5 Pass
06 2437 16.08 0.5 Pass
10 2457 16.16 0.5 Pass
11 2462 16.16 0.5 Pass
Test Mode : Mode 44~48 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
. 802.11n (BW 40MHz, 2Tx) 8 il
requency 6dB Bandwidth (MHz) anawi i
Channel (MH2) : Min. Limit (MHz) Pass/Fail
Chain A+B
03 2422 35.84 0.5 Pass
04 2427 35.84 0.5 Pass
06 2437 35.84 0.5 Pass
08 2447 35.84 0.5 Pass
09 2452 35.84 0.5 Pass
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Test Mode : Mode 49~51 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
F 808112 6dB Bandwidth
ey 6dB Bandwidth (MHz L i
Channel (MH2) . (MHz) Min. Limit (MHz) Pass/Fail
Chain A
149 5745 16.36 0.5 Pass
157 5785 16.36 0.5 Pass
165 5825 16.36 0.5 Pass
Test Mode : Mode 52~54 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
. 802.11n (BW 20MHz, 2Tx) 6dB Bandwidth
requency 6dB Bandwidth (MHz) andwidt i
Channel (MH2) Min. Limit (MHz) Pass/Fail
Chain A+B
149 5745 16.08 0.5 Pass
157 5785 16.08 0.5 Pass
165 5825 16.08 0.5 Pass
Test Mode : Mode 55~56 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) od dwidth
Frequency 6dB Bandwidth (MHz) B Bandwidt i
Channel (MH2) Min. Limit (MHz) Pass/Fail
Chain A+B
151 5755 35.20 0.5 Pass
159 5795 35.20 0.5 Pass
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3.1.6 Test Result of 99% Occupied Bandwidth

Test Mode : Mode 1~5 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11b
Channel| Freduency 99% Occupied Bandwidth (MHz) Pass/Fail
(MHz) -
Chain A
01 2412 10.48 Pass
02 2417 10.72 Pass
06 2437 10.72 Pass
10 2457 10.48 Pass
11 2462 10.48 Pass
Test Mode : Mode 6~10 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11g
Channel| Freauency 99% Occupied Bandwidth (MHz) Pass/Fall
(MHz) -
Chain A
01 2412 17.12 Pass
02 2417 17.28 Pass
06 2437 17.12 Pass
10 2457 17.20 Pass
11 2462 17.12 Pass
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Test Mode : Mode 11~15 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx)
Channel Fr(?'(\q/ltlj_'ezr;cy 99% Occupied Bandwidth (MHz) Pass/Eall
Chain A+B
01 2412 17.44 Pass
02 2417 17.52 Pass
06 2437 17.44 Pass
10 2457 17.44 Pass
11 2462 17.52 Pass
Test Mode : Mode 16~20 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx)
Channel Ffe('f\l/IUHezf;Cy 99% Occupied Bandwidth (MHz) Pass/Eail
Chain A+B
03 2422 37.12 Pass
04 2427 37.12 Pass
06 2437 37.12 Pass
08 2447 37.12 Pass
09 2452 37.12 Pass
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Test Mode : Mode 21~23 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11a
Channel Fr?&tezr;cy 99% Occupied B.andW|dth (MHz) Pass/Eall
Chain A
149 5745 17.36 Pass
157 5785 17.36 Pass
165 5825 17.36 Pass
Test Mode : Mode 24~26 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx)
Channel Fr?mezr;cy 99% Occupied Bandwidth (MHz) bass/Fail
Chain A+B
149 5745 17.52 Pass
157 5785 17.40 Pass
165 5825 17.44 Pass
Test Mode : Mode 27~28 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx)
Channel Fre('t\lﬂlll_'ezr;cy 99% Occupied Bandwidth (MHz) Pass/Fail
Chain A+B
151 5755 37.12 Pass
159 5795 37.12 Pass
SPORTON INTERNATIONAL INC. Page Number : 29 of 357

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

Report Issued Date : Sep. 29, 2010
Report Version : Rev. 01



SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Test Mode : Mode 29~33 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11b
Channel Fr(?'(\q/ltlj_'ezr;cy 99% Occupied Bandwidth (MHz) Pass/Eall
Chain A
01 2412 13.28 Pass
02 2417 13.28 Pass
06 2437 13.36 Pass
10 2457 13.28 Pass
11 2462 13.36 Pass
Test Mode : Mode 34~38 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11g
Channel Ffe('f\l/IUHezf;Cy 99% Occupied Bandwidth (MHz) Pass/Eail
Chain A
01 2412 17.20 Pass
02 2417 17.36 Pass
06 2437 17.28 Pass
10 2457 17.44 Pass
11 2462 17.20 Pass
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Test Mode : Mode 39~43 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx)
Channel Fr(?'(\q/ltlj_'ezr;cy 99% Occupied Bandwidth (MHz) Pass/Eall
Chain A+B
01 2412 17.60 Pass
02 2417 17.52 Pass
06 2437 17.52 Pass
10 2457 17.60 Pass
11 2462 17.68 Pass
Test Mode : Mode 44~48 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx)
Channel Ffe('f\l/IUHezf;Cy 99% Occupied Bandwidth (MHz) Pass/Eail
Chain A+B
03 2422 37.28 Pass
04 2427 37.28 Pass
06 2437 37.28 Pass
08 2447 37.28 Pass
09 2452 37.28 Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 49~51 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11a
Channel Fr?&tezr;cy 99% Occupied B.andW|dth (MHz) Pass/Eall
Chain A
149 5745 17.60 Pass
157 5785 17.44 Pass
165 5825 17.52 Pass
Test Mode : Mode 52~54 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx)
Channel Fr?mezr;cy 99% Occupied Bandwidth (MHz) bass/Fail
Chain A+B
149 5745 17.68 Pass
157 5785 17.68 Pass
165 5825 17.76 Pass
Test Mode : Mode 55~56 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx)
Channel Fre('t\lﬂlll_'ezr;cy 99% Occupied Bandwidth (MHz) Pass/Fail
Chain A+B
151 5755 37.12 Pass
159 5795 37.28 Pass
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3.1.7 Test Result of 6dB Bandwidth Plots

Mode 1 :
6 dB Bandwidth Plot on 802.11b Channel 01 - Chain A

+RBW 100 kHz > a 2
+VBW 100 kHz -0.45 dB

Ref 20 dBm ~Att 20 dB SWT 5 ms 8.080000000 MHz

20 Offfet 19]1 dB

== e f .

-0

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 13.SEP.2010 11:38:20

Mode 2 :
6 dB Bandwidth Plot on 802.11b Channel 02 - Chain A

+RBW 100 kHz > a 2
+VBW 100 kHz 0.83 dB

Ref 20 dBm +Att 20 dB SWT 5 ms 8.120000000 MHz

20 Offfet 19]1 dB

—r 2 6.4 der “{
|

|--s0

|-c0

-80

Center 2.417 GHz 2 MHz/ Span 20 MHz

Date: 13.SEP.2010 11:43:09
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Mode 3 :
6 dB Bandwidth Plot on 802.11b Channel 06 - Chain A

«RBW 100 KkHz elta 2
«VBW 100 kHz 21 dB

Ref 20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19]1 dB

i zla3z9z0b00 cu. M
s T

[K
[

|-50

|-70

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz
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Mode 4 :
6 dB Bandwidth Plot on 802.11b Channel 10 - Chain A

«RBW 100 KkHz elta 2
«VBW 100 kHz dB

Ref 20 dBm *Att 20 dB SWT 5 ms  8.08000000C ME
20 Offgpet 191 dB
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Mode 5 :
6 dB Bandwidth Plot on 802.11b Channel 11 - Chain A

«RBW 100 KkHz elta 2
«VBW 100 kHz 25 dB

Ref 20 dBm *Att 20 dB SWT 5 ms 8 8000000C MHz
20 Off et 1941 dB
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Date: 13.SEP.2010 11:32:03

Mode 6 :
6 dB Bandwidth Plot on 802.11g Channel 01 - Chain A

«RBW 100 KkHz elta 2
«VBW 100 kHz 0.07 dB

Ref 20 dBm *Att 20 dB SWT 5 ms 6 320000000¢C MHz
20 Offgpet 191 dB
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Mode 7 :

6 dB Bandwidth Plot on 802.11g Channel 02 - Chain A

&%

Ref 20 dBm

«RBW 100 KkHz
«VBW 100 kHz

«Att 20 dB SWT 5 ms

20 Offfet 19]1
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Span 40 MHz

6 dB Bandwidth Plot on 802.11g Channel 06 - Chain A
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Mode 9 :

6 dB Bandwidth Plot on 802.11g Channel 10 - Chain A

«RBW 100 KkHz

&%

«VBW 100 kHz

dB

Ref 20 dBm Att 20 dB SWT 5 ms 0 MHz
20 Offget 19{1 dB
aB
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5T 8- B
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Date: 13.SEP.2010 17:26:22

Mode 10 :

6 dB Bandwidth Plot on 802.11g Channel 11 - Chain A

® «RBW 100 KkHz
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«VBW 100 kHz

20 dBm «Att 20 dB SWT 5 ms

20 Offfet 19[1 dB
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Span 40 MHz
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Mode 11 : 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
01 - Chain A+B

«RBW 100 KkHz elta 2
«VBW 100 kHz 0.82 dB

Ref 20 dBm «Att 20 dB SWT 5 ms 6.320000000 MHz
20 offfet 19[1 dB
2129 dr
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Date: 16.SEP.2010 09:41:43

Mode 12 : 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
02 - Chain A+B

«RBW 100 KkHz elta 2
«VBW 100 kHz C dB

Ref 20 dBm «Att 20 dB SWT 5 ms 6.320000000 MHz
20 offpet 19[1 dB
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Mode 13: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
06 - Chain A+B

«RBW 100 KkHz elta 2
«VBW 100 kHz C dB

Ref 20 dBm *Att 20 dB SWT 5 ms 6 32000000C MHz
20 Offpet 19]1 dB
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Mode 14 : 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
10 - Chain A+B
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«VBW 100 kHz 0.69 dB
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Mode 15: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel

11 - Chain A+B
*RBW 100 kHz
*VBW 100 kHz dB
Ref 20 dBm *Att 20 dB SWT 5 ms  16.32000000C ME
20 Offpet 19]1 dB
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Mode 16 : 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel

03 - Chain A+B
*RBW 100 kHz
*VBW 100 kHz dB
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Mode 17 : 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel

04 - Chain A+B
® e s
Re f 20 dBm *Att 20 dB SWT 10 ms 3 E 84000000C MHz
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[ﬂw age
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' Ty U
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Date: 16.SEP.2010 11:40:17

Mode 18: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel

*RBW 100 kHz e a2
*VBW 100 kHz 0.2 dB
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FCC RF Test Report Report No. : FR0O82617A
Mode 19: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
08 - Chain A+B
S e W W ST WI
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Av’[ \vn
Jedeed oahet)
Date: 16.SEP.2010 11:45:21
Mode 20: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
09 - Chain A+B
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Date: 16.SEP.2010 11:50:01
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Mode 21:

6 dB Bandwidth Plot on 802.11a Channel 149 - Chain A

«RBW 100 KkHz
«VBW 100 kHz

Ref 20 dBm *Att 20 dB SWT 20 ms
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Mode 22:

span 20 MHz

6 dB Bandwidth Plot on 802.11a Channel 157 - Chain A
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Mode 23:

6 dB Bandwidth Plot on 802.11a Channel 165 - Chain A

&%
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Mode 24: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel

149 - Chain A+B
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Mode 25: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
157 - Chain A+B
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«VBW 100 kHz C dB
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Mode 26: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
165 - Chain A+B
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Mode 27: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel

151 - Chain A+B
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Mode 28: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel

159 - Chain A+B
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Mode 29 :

6 dB Bandwidth Plot on 802.11b Channel 01 - Chain A
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Mode 30 :
6 dB Bandwidth Plot on 802.11b Channel 02 - Chain A
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Mode 31 :

6 dB Bandwidth Plot on 802.11b Channel 06 - Chain A
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Mode 32 :
6 dB Bandwidth Plot on 802.11b Channel 10 - Chain A
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Mode 33 :
6 dB Bandwidth Plot on 802.11b Channel 11 - Chain A
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Mode 34 :
6 dB Bandwidth Plot on 802.11g Channel 01 - Chain A
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Mode 35:
6 dB Bandwidth Plot on 802.11g Channel 02 - Chain A
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Mode 36 :
6 dB Bandwidth Plot on 802.11g Channel 06 - Chain A
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Mode 37 :

6 dB Bandwidth Plot on 802.11g Channel 10 - Chain A
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Mode 38 :
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6 dB Bandwidth Plot on 802.11g Channel 11 - Chain A
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Mode 39: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
01 - Chain A+B
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Mode 41 : 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
06 - Chain A+B
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Mode 42 : 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
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Mode 43: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
11 - Chain A+B
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Mode 44 : 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
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Mode 45 : 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
04 - Chain A+B
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Mode 46 : 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
06 - Chain A+B
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Mode 47: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
08 - Chain A+B
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Mode 48: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
09 - Chain A+B
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Mode 49:

6 dB Bandwidth Plot on 802.11a Channel 149 - Chain A
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Mode 50:
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6 dB Bandwidth Plot on 802.11a Channel 157 - Chain A
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Mode 51:
6 dB Bandwidth Plot on 802.11a Channel 165 - Chain A
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Mode 52: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
149 - Chain A+B
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Mode 53: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
157 - Chain A+B
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Mode 54: 6 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel
165 - Chain A+B
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Mode 55: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
151 - Chain A+B
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Mode 56: 6 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel
159 - Chain A+B
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3.1.8 Test Result of 99% Bandwidth Plots

Mode 1:
99% Occupied Bandwidth Plot on 802.11b Channel 01 - Chain A
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Mode 3:
99% Occupied Bandwidth Plot on 802.11b Channel 06 - Chain A
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Mode 5 :

99% Occupied Bandwidth Plot on 802.11b Channel 11 - Chain A

&%

«RBW 300 KkHz

«VBW 1 MHz

Ref 20 dBm Att 20 dB SWT 2.5 ms E
20 Offfet 19]1 dB MHz
!
P ‘
L-20 [;' R
v \
i‘Mf’t\{"l &VM‘%
W "‘% 3B
- .JJ e,
LA ary
--50
L.-60
[ o
-80
Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 13.SEP.2010 18:29:20
Mode 6 :

99% Occupied Bandwidth Plot on 802.11g Channel 01 - Chain A

&%

«RBW 300 KkHz

«VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 2.5 ms E
20 Offfet 19]1 dB e
. L 1mn | S
.-X& 2 F
oz SPPRIPRLY. W, f&!‘&k&*ﬁuuv~u o
4 o
tf gk Lyt
|--10
aps
--40
--50
L.-60
70
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Date: 13.SEP.2010 18:31:37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

Page Number 1 63 of 357
Report Issued Date : Sep. 29, 2010
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

Mode 7 :

99% Occupied Bandwidth Plot on 802.11g Channel 02 - Chain A
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Mode 9 :

99% Occupied Bandwidth Plot on 802.11g Channel 10 - Chain A
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Mode 11 : 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
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Mode 12 : 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
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Mode 13: 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
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Mode 15 : 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
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Mode 17 : 99% Occupied Bandwidth Plot on 802.11n (BW 40MHz)
Channel 04 - Chain A+B
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Mode 18 : 99% Occupied Bandwidth Plot on 802.11n (BW 40MHz)
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Mode 19: 99% Occupied Bandwidth Plot on 802.11n (BW 40MHZz)
Channel 08 - Chain A+B
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Mode 21:
99% Occupied Bandwidth Plot on 802.11a Channel 149 - Chain A
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99% Occupied Bandwidth Plot on 802.11a Channel 157 - Chain A
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Mode 23:
99% Occupied Bandwidth Plot on 802.11a Channel 165 - Chain A
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Mode 25: 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
Channel 157 - Chain A+B

«RBW 300 kHz Marke
«VBW 1 MHz E dBn

Ref 20 dBm «Att 20 dB SWT 20 ms E 87480000 GHz

20 Offfet 21]6 dB oBW opoo MHz

T/ 3
| { |

|-50

|-70

-80

Center 5.785 GHz 4 MHzZ/ Span 40 MHz

Date: 24.SEP.2010 03:04:54

Mode 26: 99% Occupied Bandwidth Plot on 802.11n (BW 20MHZz)
Channel 165 - Chain A+B

«RBW 300 kHz Marke
«VBW 1 MHz 8.68 dBn

Ref 20 dBm «Att 20 dB SWT 20 ms 5.822400000 GHz

20 Offfet 21]6 dB oBW opoo MHz

a ¥ Va ¥, WON

|50

|-50

|-70

-80

Center 5.825 GHz 4 MHzZ/ Span 40 MHz

Date: 24.SEP.2010 03:05:49
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FCC RF Test Report

Mode 27: 99% Occupied Bandwidth Plot on 802.11n (BW 40MHz)
Channel 151 - Chain A+B

«RBW 1 MHz Marke
«VBW 3 MHz 2.28 dBn

Ref 20 dBm «Att 20 dB SWT 20 ms E 50360000 GHz

20 Offfet 21]6 dB oBW 2 opoo MHz

|-50

|-70

-80

Center 5.755 GHz 8 MHz/ Span 80 MHz

Date: 24.SEP.2010 03:39:26

Mode 28: 99% Occupied Bandwidth Plot on 802.11n (BW 40MHZz)
Channel 159 - Chain A+B

«RBW 1 MHz Marke
«VBW 3 MHz 2.83 dBn

Ref 20 dBm *Att 20 dB SWT 20 ms B 90200000C GHz
20 Offgpet 21 6 dB OBW 2 C 0C MH z
‘
B Ml A " |

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

-80
Center 5.795 GHz 8 MHz/ Span 80 MHz
Date: 24.SEP.2010 03:40:07
SPORTON INTERNATIONAL INC. Page Number 1 74 of 357

Report No. : FR082617A

Report Issued Date : Sep. 29, 2010
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

Mode 29 :
99% Occupied Bandwidth Plot on 802.11b Channel 01 - Chain A

«RBW 300 kHz Marke
«VBW 1 MHz dBn

Ref 20 dBm *Att 20 dB SWT 2.5 ms P 4 560000 GHz

20 Offget 19{1 dB OBW C 00 MHz

B | ~ |
‘

alo
N Lﬁﬁé - ; LvL
|--10

|--20

f TN
|- 2 opg Aoy
¥

|-50

|-70

-80

Center 2.412 GHz 4 MHzZ/ Span 40 MHz

Date: 16.SEP.2010 03:14:51

Mode 30:
99% Occupied Bandwidth Plot on 802.11b Channel 02 - Chain A

«RBW 300 kHz Marke
VBW 1 MHz 9.83 dBr

Ref 20 dBm «Att 20 dB SWT 2.5 ms

20 Offfet 19[1 dB oBW opoo MHZ

fﬁwwxﬁk 1T

A ! A
‘A‘«AM

|--30

|50

|-50

|-70

-80

Center 2.417 GHz 4 MHzZ/ Span 40 MHz

Date:

16.SEP.2010

03:17:47
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Mode 31:
99% Occupied Bandwidth Plot on 802.11b Channel 06 - Chain A

«RBW 300 kHz Marke
«VBW 1 MHz 9.10 dBr

Ref 20 dBm «Att 20 dB «SWT 2.5 ms 2.434040000 GHz
20 Offfet 19]1 dB oBW 6 opoo MHZ
1
B e | IE

f““) J:‘U‘i{““w ““" T I
r g

frv v‘{‘t\ N D . O
|-10

A

£
el il

|-50

|-70

-80

Center 2.437 GHz 4 MHzZ/ Span 40 MHz

Date: 24.SEP.2010 04:56:30

Mode 32:
99% Occupied Bandwidth Plot on 802.11b Channel 10 - Chain A

«RBW 300 kHz Marke
«VBW 1 MHz 9.54 dBrn

Ref 20 dBm «Att 20 dB SWT 2.5 ms 2.454520000 GHz

20 Offfet 19[1 dB oBW opoo MHZ

. v 2las ann|EM

‘nﬁw“\lwklﬂ B I

2o A

gl | N

|50

|-50

|-70

-80

Center 2.457 GHz 4 MHzZ/ Span 40 MHz

Date: 16.SEP.2010 03:21:45
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Mode 33 :

99% Occupied Bandwidth Plot on 802.11b Channel 11 - Chain A

«RBW 300 KkHz
«VBW 1 MHz

Ref 20 dBm «Att 20 dB SWT 2.5 ms

20 Offfet 19]1 dB

ST

il 5

A

|-50

|-70

-80

Center 2.462 GHz 4 MHzZ/

Date: 16.SEP.2010 03:22:23

Mode 34 :

Span 40 MHz

99% Occupied Bandwidth Plot on 802.11g Channel 01 - Chain A

«RBW 300 KkHz
«VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 2.5 ms E
20 Ooffpet 19[1 dB MH 2
B | ~ |
'
1 ex] Aﬁaﬁa«opuqsua\ PNl ogd
i

| 20 ol '[[

\*vlr

|50

|-50

|-70

-80

Center 2.412 GHz 4 MHzZ/

Date: 16.SEP.2010 04:46:57

Span 40 MHz
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. FRO82617A

Mode 35:
99% Occupied Bandwidth Plot on 802.11g Channel 02 - Chain A
® «RBW 300 kHz
20 Offpet 19]1 dB MH
P Fra, J‘MMN § cacoboo o
MW
-80
Center 2.417 GHz 4 MHz/ Span 40 MHz
Date: 16.SEP.2010 05:11:56
Mode 36 :
99% Occupied Bandwidth Plot on 802.11g Channel 06 - Chain A
® «RBW 300 kHz
Ref 20 dBm *Att 20 dB “S’:: ;:‘H;s P 4 / ‘:\‘/
20 Offpet 19]1 dB MH
B - olez one W
;Wf"“’f M)
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 16.SEP.2010 05:15:25
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Mode 37::
99% Occupied Bandwidth Plot on 802.11g Channel 10 - Chain A

«RBW 300 kHz Marke
«VBW 1 MHz C dBn

Ref 20 dBm *Att 20 dB SWT 2.5 ms P 459320000 GHz
20 Offget 19{1 dB OBW C 00 MHz
. 4 olos ann|EM

N N Mo , P

|--30

|-50

|-70

-80

Center 2.457 GHz 4 MHzZ/ Span 40 MHz

Date: 16.SEP.2010 05:43:02

Mode 38:
99% Occupied Bandwidth Plot on 802.11g Channel 11 - Chain A

«RBW 300 kHz Marke
«VBW 1 MHz 68 dBr

Ref 20 dBm *Att 20 dB SWT 2.5 ms P 46¢ 0000 GHz
20 Offget 191 dB OBW 2 C 00 MHz
et imsiia] frmtmy ,

\

|50

|-50

|-70

-80

Center 2.462 GHz 4 MHzZ/ Span 40 MHz

Date: 16.SEP.2010 05:50:39
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Mode 39: 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)

Channel 01 - Chain A+B

&%

Ref 20 dBm “Att

20 dB

«RBW 300 KkHz
«VBW 1 MHz 9 dBwm

SWT 2.5 ms 2.414560000 GHz

20 offfet 19[1 dB

|1

emp
1

/

|--s0

|-50

|-70

-80

Center 2.412 GHz

Date: 27.SEP.2010 18:08:45

4 MHz/

Span 40 MHz

Mode 40 : 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)

Channel 02 - Chain A+B

&%

«RBW 300 KkHz

«VBW 1 MHz 0.08 dBn
Ref 20 dBm ~+Att 20 dB SWT 2.5 ms 2.4 0000 GHz
20 Offfet 191 dB " ME
p
L1 1o | IEN

/

T V% O

|--s0

|-50

|-70

-80

Center 2.417 GHz

Date: 27.SEP.2010 18:09:31

4 MHz/ Span 40 MHz
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Mode 41 : 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
Channel 06 - Chain A+B

«RBW 300 kHz Marker
«VBW 1 MHz 9.95 dBm

Ref 20 dBm «Att 20 dB SWT 2.5 ms 2.442040000 GHz

20 Offfet 191 dB oBW 520000p00 MHz
emp

B v olio apn|EM

s |y e E

T A

|--s0

|-50

|-70

-80

Center 2.437 GHz 4 MHzZ/ Span 40 MHz

Date: 27.SEP.2010 18:13:42

Mode 42 : 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
Channel 10 - Chain A+B

«RBW 300 kHz Marker
«VBW 1 MHz 9.96 dBm

Ref 20 dBm *Att 20 dB SWT 2.5 ms 2.462040000 GHz
20 offfpet 19]1 dB oBW 3 00poo MHz
emp oBfr
L1 v olso apn|EM

I s a7 s NS

i\f K “AM’

|--s0

|-50

|-70

-80

Center 2.457 GHz 4 MHzZ/ Span 40 MHz

Date: 27.SEP.2010 18:14:31
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Mode 43 : 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
Channel 11 - Chain A+B

«RBW 300 kHz Marker
«VBW 1 MHz 9.23 dBm

Ref 20 dBm ~+Att 20 dB SWT 2.5 ms 2.464560000 GHz

20 Offfet 191 dB 680000p00 MHz
emp

L1 as anp |IEM

= FATa 4% s

S v

|--s0

|-50

|-70

-80

Center 2.462 GHz 4 MHzZ/ Span 40 MHz

Date: 27.SEP.2010 18:19:47

Mode 44 : 99% Occupied Bandwidth Plot on 802.11n (BW 40MHz)
Channel 03 - Chain A+B

«RBW 1 MHz Marker
«VBW 3 MHz 8.97 dBm

Ref 20 dBm «Att 20 dB SWT 2.5 ms 2.435120000 GHz
20 offpet 19[1 dB oBW 280000p00 MHZ
P

Y -

oy ﬁﬁfﬁ“g &ﬁg‘&

|--s0

|-50

|-70

-80

Center 2.422 GHz 8 MHz/ Span 80 MHz

Date: 27.SEP.2010 18:38:43
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Mode 45 : 99% Occupied Bandwidth Plot on 802.11n (BW 40MHz)
Channel 04 - Chain A+B

&%

«RBW 1 MHz

*VBW 3 MHz C 2 dBm
Ref 20 dBm *Att 20 dB SWT 2.5 ms 2.42 0000 GHz
20 Offfpet 19|1 dB 7 00pc MHz
1 o oBfr
|, b 4 ot apn |IEM
; \v&‘ NS . [0 oboo o
,
p 2 oBf
f i - v
--10
 J] Af\%
EP
--40
--50
}--60.
| -70
-80
Center 2.427 GHz 8 MHz/ Span 80 MHz
Date: 27.SEP.2010 18:37:22

Mode 46 : 99% Occupied Bandwidth Plot on 802.11n (BW 40MHz)
Channel 06 - Chain A+B

&%

«RBW 1 MHz

*VBW 3 MHz 6 dBm
Ref 20 dBm *Att 20 dB SWT 2.5 ms 2.442 0000 GHz
20 Oofffet 19]|1 dB 1 MHz
p
B IS sl 5 ien |IEN
r A A
2f 418 B
f ‘(
[‘ y‘\ LvL
-10
--30
aps
--40
--50
L.-60
70
-80
Center 2.437 GHz 8 MHz/ Span 80 MHz
Date: 27.SEP.2010 18:35:48
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Mode 47: 99% Occupied Bandwidth Plot on 802.11n (BW 40MHZz)
Channel 08 - Chain A+B

«RBW 1 MHz Marker
«VBW 3 MHz 2.23 dBm

Ref 20 dBm «Att 20 dB SWT 2.5 ms 2.452280000 GHz

20 offfet 19[1 dB oBW 280000p00 MHZ

| - | A A g Py a;‘ ULt o aloo ann |IEM

T ot V‘\‘f“ OO

|--s0

|-50

|-70

-80

Center 2.447 GHz 8 MHz/ Span 80 MHz

Date: 27.SEP.2010 18:34:53

Mode 48: 99% Occupied Bandwidth Plot on 802.11n (BW 40MHZz)
Channel 09 - Chain A+B

«RBW 1 MHz Marker
«VBW 3 MHz 0.85 dBm

Ref 20 dBm «Att 20 dB SWT 2.5 ms 2.4c¢ 0000 GHz

20 offpet 19[1 dB oBW 280000p00 MHZ

17 N
s N

-80
Center 2.452 GHz 8 MHz/ Span 80 MHz
Date: 27.SEP.2010 18:33:44
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Mode 49:
99% Occupied Bandwidth Plot on 802.11a Channel 149 - Chain A

«RBW 300 kHz Marker
«VBW 1 MHz 68 dBm

Ref 20 dBm *Att 20 dB SWT 20 ms E 48520000¢C GHz
20 Offfet 21|6 dB OBW 3 00po0 MHz
e ot ket ,
/

|--30

|--s0

|-50

|-70

-80

Center 5.745 GHz 4 MHzZ/ Span 40 MHz

Date: 20.SEP.2010 14:22:44

Mode 50:
99% Occupied Bandwidth Plot on 802.11a Channel 157 - Chain A

«RBW 300 kHz Marker
«VBW 1 MHz 00 dBm

Ref 20 dBm *Att 20 dB SWT 20 ms E 89720000 GHz

20 Offfet 21|66 dB OBW 4 00pO0 MHz

L. 2la0 ann|IEM
f

j i‘ i o LVL
sl 793720p00 ¢
|-10 &

-80
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 20.SEP.2010 14:23:27
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Mode 51:

99% Occupied Bandwidth Plot on 802.11a Channel 165 - Chain A

&%

«RBW 300 KkHz

«VBW 1 MHz

Re f 20 dBm *Att 20 dB SWT 20 ms  5.82852000C F
20 Offpet 21 6 dB 7 MHz
| 2110 arn |
‘;-ﬂax-~v¢~ sle16280hoo et
g ,
J ‘K‘ LvL
L--10
|--30
L--40
L--50
L.-60.
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 20.SEP.2010 14:57:24

Mode 52: 99% Occupied Bandwidth Plot on 802.11n (BW 20MHZz)
Channel 149 - Chain A+B

&%

«RBW 300 KkHz

«VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 20 ms E 47640000 GHz
20 Offfet 21|66 dB 7 MHz
o oBfr
= sfoe ann |IEM
= ‘t omp o
ff EV SR PR
-10
--20 f ‘\
“@JLV f M’w‘”
EP
--40
--50
}--60.
|70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 28.SEP.2010 00:40:56
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Mode 53: 99% Occupied Bandwidth Plot on 802.11n (BW 20MHz)
Channel 157 - Chain A+B

«RBW 300 kHz Marker
«VBW 1 MHz 6.10 dBm

Ref 20 dBm «Att 20 dB SWT 20 ms E 80040000C GHz

20 offfet 21[6 dB oBW 680000p00 MHz
emp

L1 1laa o |IE

AV YN ¥ a Ve S R

L/
By

=T
=

|--s0

|-50

|-70

-80

Center 5.785 GHz 4 MHzZ/ Span 40 MHz

Date: 28.SEP.2010 00:39:25

Mode 54: 99% Occupied Bandwidth Plot on 802.11n (BW 20MHZz)
Channel 165 - Chain A+B

«RBW 300 kHz Marker
«VBW 1 MHz 6 dBwm

Ref 20 dBm «Att 20 dB SWT 20 ms 5.830040000 GHz
20 offpet 21|6 dB oBW 60000p00 MHz
P
L1 1o | IEN

VAT WA O
/ L

|--s0

|-50

|-70

-80

Center 5.825 GHz 4 MHzZ/ Span 40 MHz

Date: 28.SEP.2010 00:38:30
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Mode 55: 99% Occupied Bandwidth Plot on 802.11n (BW 40MHz)
Channel 151 - Chain A+B

&%

Ref 20 dBm “Att

«RBW 1 MHz
«VBW 3 MHz 8 dBm
20 dB SWT 20 ms : 50680000 GHz

20 offfet 21[6 dB

|1

. olos apn |EM

f

|--s0

|-50

|-70

-80

Center 5.755 GHz

Date: 28.SEP.2010 00:45:53

8 MHz/ Span 80 MHz

Mode 56: 99% Occupied Bandwidth Plot on 802.11n (BW 40MHZz)
Channel 159 - Chain A+B

&%

«RBW 1 MHz

* VBW 3 MHz C 35 dBm
Ref 20 dBm *Att 20 dB SWT 20 ms E 9020000¢C GHz
20 Offfet 21|6 dB 7 MHz
E ¥ o |
[N ey Hz
: :
>

/

¢ Y
‘QAMW J\A.u .
¥ MY
-80
Center 5.795 GHz 8 MHz/ Span 80 MHz
Date: 28.SEP.2010 00:47:22
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3.2 Output Power Measurement

3.2.1 Limit of Output Power

For systems using digital modulation in the 2400-2483.5MHz and 5725-5850MHz, the limit for peak
output power is 30dBm. If transmitting antenna of directional gain greater than 6dBi are used the peak
output power from the intentional radiator shall be reduced below the above stated value by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. In case of point-to-point
operation, the limit has to be reduced by 1dB for every 3dB that the directional gain of the antenna

exceeds 6dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 (Measurement Guidelines of DTS).
2. The RF output of EUT was connected to the power meter by a low loss cable.

3. Measure the power by power meter.

3.2.4 Test Setup

[ [

Power Meter Attenuator EUT
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3.2.5 Test Result of Output Power

Test Mode : Mode 1~5 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11b o
Channel | Freauency Measured Output Power (dBm) Max. Limits Pass/Fail
(MHz) - (dBm)
Chain A
01 2412 22.06 30 Pass
02 2417 23.73 30 Pass
06 2437 23.80 30 Pass
10 2457 22.14 30 Pass
11 2462 22.17 30 Pass
Test Mode : Mode 6~10 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11g -
Channe| | Freauency Measured Output Power (dBm) Max. Limits Pass/Fall
(MHz) - (dBm)
Chain A
01 2412 25.10 30 Pass
02 2417 25.66 30 Pass
06 2437 25.25 30 Pass
10 2457 25.64 30 Pass
11 2462 24.51 30 Pass
Test Mode : Mode 11~15 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) -
Channe| | Freduency Measured Output Power (dBm) Max. Limits | 5 ey
(MHz) - (dBm)
Chain A+B
01 2412 25.98 30 Pass
02 2417 26.47 30 Pass
06 2437 26.15 30 Pass
10 2457 26.25 30 Pass
11 2462 25.56 30 Pass
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Test Mode : Mode 16~20 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) -
Channel | Freauency Measured Output Power (dBm) Max. Limits Pass/Fail
(MHz) - (dBm)
Chain A+B
03 2422 23.99 30 Pass
04 2427 23.77 30 Pass
06 2437 25.33 30 Pass
08 2447 25.12 30 Pass
09 2452 23.61 30 Pass
Test Mode : Mode 21~23 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11a N
Channel | Freauency Measured Output Power (dBm) Max. Limits Pass/Fail
(MHz) - (dBm)
Chain A
149 5745 22.88 30 Pass
157 5785 22.57 30 Pass
165 5825 23.15 30 Pass
Test Mode : Mode 24~26 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) -
Channe| | Freduency Measured Output Power (dBm) Max. Limits | 5oy
(MHz) : (dBm)
Chain A+B
149 5745 24.62 30 Pass
157 5785 24.74 30 Pass
165 5825 25.04 30 Pass
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Test Mode : Mode 27~28 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) -
Channel | Freauency Measured Output Power (dBm) Max. Limits Pass/Fail
(MHz) - (dBm)
Chain A+B
151 5755 24.29 30 Pass
159 5795 24.34 30 Pass
Test Mode : Mode 29~33 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11b o
Channel | Freauency Measured Output Power (dBm) Max. Limits | o il
(MHz) - (dBm)
Chain A
01 2412 20.52 30 Pass
02 2417 23.12 30 Pass
06 2437 22.48 30 Pass
10 2457 21.84 30 Pass
11 2462 21.83 30 Pass
Test Mode : Mode 34~38 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11¢g o
Channel | Freauency Measured Output Power (dBm) Max. Limits Pass/Fail
(MHz) - (dBm)
Chain A
01 2412 24.09 30 Pass
02 2417 25.36 30 Pass
06 2437 25.58 30 Pass
10 2457 25.33 30 Pass
11 2462 24.50 30 Pass
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Test Mode : Mode 39~43 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) o
Channel | Fréeauency Measured Output Power (dBm) Max. Limits Pass/Eall
(MHz) : (dBm)
Chain A+B
01 2412 25.74 30 Pass
02 2417 26.41 30 Pass
06 2437 25.86 30 Pass
10 2457 26.20 30 Pass
11 2462 25.34 30 Pass
Test Mode : Mode 44~48 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) -
Channe| | Freduency Measured Output Power (dBm) Max. Limits | 5o eoq
(MHz) - (dBm)
Chain A+B
03 2422 22.29 30 Pass
04 2427 23.83 30 Pass
06 2437 25.37 30 Pass
08 2447 24.96 30 Pass
09 2452 24.24 30 Pass
Test Mode : Mode 49~51 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11a -
Channe| | Freduency Measured Output Power (dBm) Max. Limits | 5 ey
(MHz) : (dBm)
Chain A
149 5745 22.52 30 Pass
157 5785 22.90 30 Pass
165 5825 22.84 30 Pass
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Test Mode : Mode 52~54 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) -
Channel | Freauency Measured Output Power (dBm) Max. Limits Pass/Fail
(MHz) - (dBm)
Chain A+B
149 5745 24.57 30 Pass
157 5785 24.53 30 Pass
165 5825 24.50 30 Pass
Test Mode : Mode 55~56 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) -
Channe| | Freauency Measured Output Power (dBm) Max. Limits | o ey
(MHz) : (dBm)
Chain A+B
151 5755 23.84 30 Pass
159 5795 24.08 30 Pass
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3.3 Band Edges Measurement

3.3.1 Limit of Band Edges

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power

shall be at least 20 dB below the highest level of the radiated power. If the output power of this device

was measured by spectrum analyzer, the attenuation under this paragraph shall be 30 dB instead of
20 dB.

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.

3.3.3 Test Procedures

1.

The testing follows the guidelines in ANSI C63.4-2003 and FCC KDB Publication No. 558074
(Measurement Guidelines of DTS).

Conducted emission test: Set RBW = 100 kHz, Video bandwidth (VBW) > RBW. Band edge
emissions must be at least 20 dB below the highest emission level within the authorized band
as measured with a 100 kHz RBW. Note: If the output power of this device was measured by
power meter, the attenuation under this paragraph shall be 30 dB instead of 20 dB.

Radiated emission test: Apply to band edge emissions that fall in the restricted bands listed in
FCC Section 15.205. The maximum permitted average field strength is listed in FCC Section
15.209. A pre-amp is necessary for this measurement. For measurements above 1 GHz, set
RBW = 1MHz, VBW = 10 Hz, Sweep=Auto. If the emission is pulsed, modify the unit for
continuous operation; use the settings shown above, then correct the reading by subtracting
the peak-average correction factor, derived from the appropriate duty cycle calculation as in
FCC Section 15.35(b) and (c).
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3.3.4 Test Setup

<Radiated Band Edges>
RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

<Conducted Band Edges>

ol )
Spectrum Analyzer EUT
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3.3.5 Test Result of Radiated Band Edges

Test Mode : Mode 1 Temperature : 25~26°C
Test Band : 802.11b Relative Humidity : |45~46%
Test Channel : (01 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.61 53.76 -20.24 74 49.08 32.18 6.03 33.53 100 231 Peak
2389.61 41.89 -12.11 54 37.21 32.18 6.03 33.53 100 231 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 56.97 -17.03 74 52.29 32.18 6.03 33.53 100 347 Peak
2389.99 45.79 -8.21 54 41.11 32.18 6.03 33.53 100 347 Average
Test Mode : Mode 5 Temperature : 25~26°C
Test Band : 802.11b Relative Humidity : |45~46%
Test Channel : |11 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

2483.66 49.01 -24.99 74 4411 32.28 6.18 33.56 164 338 Peak
2483.66 37.98 -16.02 54 33.08 32.28 6.18 33.56 164 338 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark

Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2484.42 57.56 -16.44 74 52.66 32.28 6.18 33.56 123 168 Peak
2484.42 47.67 -6.33 54 42.77 32.28 6.18 33.56 123 168 Average
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Test Mode : Mode 6 Temperature : 25~26°C
Test Band : 802.11g Relative Humidity : |45~46%
Test Channel : |01 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 64.86 -90.14 74 60.18 32.18 6.03 33.53 100 230 Peak
2389.99 46.35 -7.65 54 41.67 32.18 6.03 33.53 100 230 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 68.36 -5.64 74 63.68 32.18 6.03 33.53 100 347 Peak
2389.99 49.85 -4.15 54 45.17 32.18 6.03 33.53 100 347 Average
Test Mode : Mode 10 Temperature : 25~26°C
Test Band : 802.119g Relative Humidity : |45~46%
Test Channel : (11 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.5 56.68 -17.32 74 51.78 32.28 6.18 33.56 194 230 Peak
2483.5 41.28 -12.72 54 36.38 32.28 6.18 33.56 194 230 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.5 66.25 -7.75 74 61.35 32.28 6.18 33.56 124 168 Peak
2483.5 49.74 -4.26 54 44.84 32.28 6.18 33.56 124 168 Average
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Test Mode : Mode 11 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : |01 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.61 69.3 -4.7 74 64.62 32.18 6.03 33.53 130 233 Peak
2389.61 50.04 -3.96 54 45.36 32.18 6.03 33.53 130 233 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2388.85 68.11 -5.89 74 63.43 32.18 6.03 33.53 100 166 Peak
2388.85 48.14 -5.86 54 43.46 32.18 6.03 33.53 100 166 Average
Test Mode : Mode 15 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : (11 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2485.18 64.82 -9.18 74 59.92 32.28 6.18 33.56 195 233 Peak
2485.18 46.11 -7.89 54 41.21 32.28 6.18 33.56 195 233 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.66 65.6 -8.4 74 60.7 32.28 6.18 33.56 124 349 Peak
2483.66 47.57 -6.43 54 42.67 32.28 6.18 33.56 124 349 Average
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Test Mode : Mode 16 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHZz) Relative Humidity : |45~46%
Test Channel : |03 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2385.05 68.91 -5.09 74 64.25 32.16 6.03 33.53 200 233 Peak
2385.05 51.25 -2.75 54 46.59 32.16 6.03 33.53 200 233 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2376.69 68.49 -5.51 74 63.87 32.16 5.99 33.53 100 71 Peak
2376.69 49.89 -4.11 54 45.27 32.16 5.99 33.53 100 71 Average
Test Mode : Mode 20 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHz) Relative Humidity : |45~46%
Test Channel : (09 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2485.37 66.36 -7.64 74 61.46 32.28 6.18 33.56 200 235 Peak
2485.37 49.55 -4.45 54 44.65 32.28 6.18 33.56 200 235 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2485.18 64.55 -9.45 74 59.65 32.28 6.18 33.56 121 197 Peak
2485.18 50.5 -3.5 54 45.6 32.28 6.18 33.56 121 197 Average
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Test Mode : Mode 21 Temperature : 25~26°C
Test Band : 802.11a Relative Humidity : |45~46%
Test Channel : |149 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 69.92 -12.34 82.26 61.02 34.82 9.92 35.84 100 358 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 77.8 -11.36 89.16 68.9 34.82 9.92 35.84 129 5 Peak
Test Mode : Mode 23 Temperature : 25~26°C
Test Band : 802.11a Relative Humidity : |45~46%
Test Channel : [165 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 64.38 -15.87 80.25 55.34 34.94 9.87 35.77 100 2 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 72.71 -14.92 87.63 63.67 34.94 9.87 35.77 125 3 Peak
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Test Mode : Mode 24 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : |149 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 66.58 -13.2 79.78 57.68 34.82 9.92 35.84 100 349 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 72.67 -13.71 86.38 63.77 34.82 9.92 35.84 117 354 Peak
Test Mode : Mode 26 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : [165 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 57.04 -22.86 79.9 48 34.94 9.87 35.77 100 348 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 66.39 -19.13 85.52 57.35 34.94 9.87 35.77 103 2 Peak
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Test Mode : Mode 27 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHz) Relative Humidity : |45~46%
Test Channel : |151 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 64.86 -13.49 78.35 55.96 34.82 9.92 35.84 100 349 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 71.01 -12.63 83.64 62.11 34.82 9.92 35.84 104 354 Peak
Test Mode : Mode 28 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHz) Relative Humidity : |45~46%
Test Channel : [159 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 52.03 -25.33 77.36 42.99 34.94 9.87 35.77 100 348 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 58.39 -24.37 82.76 49.35 34.94 9.87 35.77 115 0 Peak
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Test Mode : Mode 29 Temperature : 25~26°C
Test Band : 802.11b Relative Humidity : |45~46%
Test Channel : |01 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.61 58.17 -15.83 74 53.49 32.18 6.03 33.53 131 128 Peak
2389.61 48.49 -5.51 54 43.81 32.18 6.03 33.53 131 128 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.42 61.53 -12.47 74 56.85 32.18 6.03 33.53 100 163 Peak
2389.42 52.37 -1.63 54 47.69 32.18 6.03 33.53 100 163 Average
Test Mode : Mode 33 Temperature : 25~26°C
Test Band : 802.11b Relative Humidity : |45~46%
Test Channel : (11 Test Engineer : David Yang

ANTENNA POLARITY : HORIZONTAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.66 54.51 -19.49 74 49.61 32.28 6.18 33.56 102 297 Peak
2483.66 45.64 -8.36 54 40.74 32.28 6.18 33.56 102 297 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.66 60.75 -13.25 74 55.85 32.28 6.18 33.56 126 163 Peak
2483.66 52.65 -1.35 54 47.75 32.28 6.18 33.56 126 163 Average
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Test Mode : Mode 34 Temperature : 25~26°C
Test Band : 802.11g Relative Humidity : |45~46%
Test Channel : |01 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 65.85 -8.15 74 61.17 32.18 6.03 33.53 131 128 Peak
2389.99 47.83 -6.17 54 43.15 32.18 6.03 33.53 131 128 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 70.8 -3.2 74 66.12 32.18 6.03 33.53 100 163 Peak
2389.99 52.98 -1.02 54 48.3 32.18 6.03 33.53 100 163 Average
Test Mode : Mode 38 Temperature : 25~26°C
Test Band : 802.119g Relative Humidity : |45~46%
Test Channel : (11 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.66 56.73 -17.27 74 51.83 32.28 6.18 33.56 102 298 Peak
2483.66 40.61 -13.39 54 35.71 32.28 6.18 33.56 102 298 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.5 63.21 -10.79 74 58.31 32.28 6.18 33.56 127 164 Peak
2483.5 46.63 -7.37 54 41.73 32.28 6.18 33.56 127 164 Average
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Test Mode : Mode 39 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : |01 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2388.85 72.56 -1.44 74 67.88 32.18 6.03 33.53 132 127 Peak
2388.85 51.69 -2.31 54 47.01 32.18 6.03 33.53 132 127 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 69.29 -4.71 74 64.61 32.18 6.03 33.53 100 12 Peak
2389.99 50.95 -3.05 54 46.27 32.18 6.03 33.53 100 12 Average
Test Mode : Mode 43 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : (11 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.66 61.7 -12.3 74 56.8 32.28 6.18 33.56 100 298 Peak
2483.66 45.04 -8.96 54 40.14 32.28 6.18 33.56 100 298 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2484.42 64.94 -9.06 74 60.04 32.28 6.18 33.56 100 37 Peak
2484.42 47.14 -6.86 54 42.24 32.28 6.18 33.56 100 37 Average
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Test Mode : Mode 44 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHz) Relative Humidity : |45~46%
Test Channel : |03 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2376.69 67.44 -6.56 74 62.82 32.16 5.99 33.53 133 129 Peak
2376.69 50.46 -3.54 54 45.84 32.16 5.99 33.53 133 129 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2387.9 65.37 -8.63 74 60.69 32.18 6.03 33.53 100 10 Peak
2387.9 48.51 -5.49 54 43.83 32.18 6.03 33.53 100 10 Average
Test Mode : Mode 48 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHz) Relative Humidity : |45~46%
Test Channel : (09 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.5 61.19 -12.81 74 56.29 32.28 6.18 33.56 100 126 Peak
2483.5 45.74 -8.26 54 40.84 32.28 6.18 33.56 100 126 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

2484 64.57 -9.43 74 59.67 32.28 6.18 33.56 100 34 Peak

2484 46.75 -7.25 54 41.85 32.28 6.18 33.56 100 34 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 49 Temperature : 25~26°C
Test Band : 802.11a Relative Humidity : |45~46%
Test Channel : |149 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 71.33 -9.46 80.79 62.43 34.82 9.92 35.84 100 7 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 77.65 -9.69 87.34 68.75 34.82 9.92 35.84 168 348 Peak
Test Mode : Mode 51 Temperature : 25~26°C
Test Band : 802.11a Relative Humidity : |45~46%
Test Channel : [165 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m) (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 63.33 -17.79 81.12 54.29 34.94 9.87 35.77 123 12 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 73.48 -15.72 89.2 64.44 34.94 9.87 35.77 164 357 Peak
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FCC RF Test Report

SPORTON LAB.

Report No. : FR082617A

Test Mode : Mode 52 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : |149 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 63.73 -14.34 78.07 54.83 34.82 9.92 35.84 102 6 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 68.08 -16.78 84.86 59.18 34.82 9.92 35.84 172 308 Peak
Test Mode : Mode 54 Temperature : 25~26°C
Test Band : 802.11n (BW 20MHz) Relative Humidity : |45~46%
Test Channel : [165 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 54.48 -23.44 77.92 45.44 34.94 9.87 35.77 100 24 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 64 -23.32 87.32 54.96 34.94 9.87 35.77 126 353 Peak
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FCC RF Test Report

SPORTON LAB.

Report No. : FR082617A

Test Mode : Mode 55 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHz) Relative Humidity : |45~46%
Test Channel : |151 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 60.3 -17.93 78.23 51.4 34.82 9.92 35.84 103 25 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 66.82 -14.16 80.98 57.92 34.82 9.92 35.84 120 304 Peak
Test Mode : Mode 56 Temperature : 25~26°C
Test Band : 802.11n (BW 40MHz) Relative Humidity : |45~46%
Test Channel : [159 Test Engineer : David Yang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 50.32 -28.55 78.87 41.28 34.94 9.87 35.77 102 25 Peak
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5850 54.57 -27.61 82.18 45.53 34.94 9.87 35.77 128 360 Peak
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A
3.3.6 Test Result of Conducted Band Edges
Test Mode : Mode 1 and 5 Temperature : 24~26°C
Test Band : 802.11b Relative Humidity : |46~48%
Test Channel : (01 and 11 Test Engineer : Ken Hsu
Low Band Edge Plot on 802.11b Channel 01
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Date: 13.SEP.2010 17:49:58

High Band Edge Plot on 802.11g Channel 11
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Test Mode : Mode 6 and 10 Temperature : 24~26°C
Test Band : 802.11g Relative Humidity : |46~48%
Test Channel : |01 and 11 Test Engineer : Ken Hsu
Low Band Edge Plot on 802.11g Channel 01
i |~ ]
| LVL
. LY i il
Ao, o el

20 Offpet 19[1 dp

1 px]

|-20

|--c0

|--70

-80

Start 2.4835 GHz 500 kHz/ Stop 2.4885 GHz

Date: 13.SEP.2010 18:13:38

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

Page Number 1 112 of 357
Report Issued Date : Sep. 29, 2010
Report Version : Rev. 01



seamron as.  FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 11 and 15 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHZz) Relative Humidity : |46~48%
Test Channel : |01 and 11 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11n (BW 20MHz) Channel 01
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High Band Edge Plot on 802.11n (BW 20MHz) Channel 11
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A
Test Mode : Mode 16 and 20 Temperature : 24~26°C
Test Band : 802.11n (BW 40MHZz) Relative Humidity : |46~48%
Test Channel : (03 and 09 Test Engineer : Ken Hsu
Low Band Edge Plot on 802.11n (BW 40MHz) Channel 03
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SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

High Band Edge Plot on 802.11a Channel 165
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Test Mode : Mode 21 and 23 Temperature : 24~26°C
Test Band : 802.11a Relative Humidity : |46~48%
Test Channel : (149 and 165 Test Engineer : Ken Hsu
Low Band Edge Plot on 802.11a Channel 149
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SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 24 and 26 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHZz) Relative Humidity : |46~48%
Test Channel : (149 and 165 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11n (BW 20MHz) Channel 149
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High Band Edge Plot on 802.11n (BW 20MHz) Channel 165
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FCC RF Test Report

SPORTON LAB.

Report No. : FR082617A

Test Mode : Mode 27 and 28 Temperature : 24~26°C
Test Band : 802.11n (BW 40MHZz) Relative Humidity : |46~48%
Test Channel : (151 and 159 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11n (BW 40MHz) Channel 151
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High Band Edge Plot on 802.11n (BW 40MHz) Channel 159
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Date: 16.SEP.2010 03:13:20

High Band Edge Plot on 802.11b Channel 11
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Test Mode : Mode 29 and 33 Temperature : 24~26°C
Test Band : 802.11b Relative Humidity : |46~48%
Test Channel : |01 and 11 Test Engineer : Ken Hsu
Low Band Edge Plot on 802.11b Channel 01
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 34 and 38 Temperature : 24~26°C
Test Band : 802.11g Relative Humidity : |46~48%
Test Channel : |01 and 11 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11g Channel 01
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High Band Edge Plot on 802.11g Channel 11
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Test Mode : Mode 39 and 43 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHZz) Relative Humidity : |46~48%
Test Channel : |01 and 11 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11n (BW 20MHz) Channel 01
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FCC RF Test Report

SPORTON LAB.

Report No. : FR082617A

Test Mode : Mode 44 and 48 Temperature : 24~26°C
Test Band : 802.11n (BW 40MHZz) Relative Humidity : |46~48%
Test Channel : (03 and 09 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11n (BW 40MHz) Channel 03
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 49 and 51 Temperature : 24~26°C
Test Band : 802.11a Relative Humidity : |46~48%
Test Channel : (149 and 165 Test Engineer : Ken Hsu
Low Band Edge Plot on 802.11a Channel 149
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 52 and 54 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHZz) Relative Humidity : |46~48%
Test Channel : (149 and 165 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11n (BW 20MHz) Channel 149
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SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 55 and 56 Temperature : 24~26°C
Test Band : 802.11n (BW 40MHZz) Relative Humidity : |46~48%
Test Channel : (151 and 159 Test Engineer : Ken Hsu

Low Band Edge Plot on 802.11n (BW 40MHz) Channel 151

&%
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Date: 28.SEP.2010 01:06:26

High Band Edge Plot on 802.11n (BW 40MHz) Channel 159

&%
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3.4 Spurious Emission Measurement

3.4.1 Limit of Spurious Emission Measurement

All harmonics/spurs must be at least 20 dB down from the highest emission level within the

authorized band.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set RBW =100 kHz, Video bandwidth (VBW) > RBW, scan up through 10th harmonic. All
harmonics/spurs must be at least 20 dB down from the highest emission level within the
authorized band as measured with a 100 kHz RBW.

3.4.4 Test Setup

Spectrum Analyzer EUT
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seamron as.  FCC RF Test Report

3.4.5 Test Result

Test Mode : Mode 1~5 Temperature : 24~26°C
Test Band : 802.11b Relative Humidity : |46~48%
Test Channel : (01, 02, 06, 10, 11 Test Engineer : Ken Hsu

Mode 1: Conducted Spurious Emission Plot on 802.11b between
30 MHz ~ 3 GHz - Chain A

«RBW 100 KkHz
«VBW 300 KkHz

Ref 20 dBm «Att 30 dB SWT 300 ms

20 Offfet 19]1 dB

1 px]

PRV K7 7T WS Ny W | P /7 N S '.J"W’Mw
A o

-80

Start 30 MHz 297 MHz/ Stop 3 GHz

Date: 24.SEP.2010 00:41:54
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. FRO82617A

Mode 1: Conducted Spurious Emission Plot on 802.11b between
1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 2 5 dEr

Ref 20 dBm *Att 30 dB SWT 2.4 s z 2800000C GHz
20 Offgpet 19{1 dB
| B
L-20
P A -W
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-80
Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 24.SEP.2010 00:42:11

Mode 2: Conducted Spurious Emission Plot on 802.11b between
30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 25 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms P 979210000 GHz
20 Offget 191 dB
B [ 2 ]
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btV tesibaadin i oS gl i
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 24.SEP.2010 00:45:44
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Mode 2: Conducted Spurious Emission Plot on 802.11b between
1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 9 dEr

Ref 20 dBm *Att 30 dB SWT 2.4 s P 52000000¢C GHz
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Date: 24.SEP.2010 00:46:01

Mode 3: Conducted Spurious Emission Plot on 802.11b between
30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 85 dBn
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Mode 3: Conducted Spurious Emission Plot on 802.11b between
1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 25.28 dBn

Ref 20 dBm *Att 30 dB SWT 2.4 s P 6000000 GHz
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Date: 24.SEP.2010 00:47:33

Mode 4: Conducted Spurious Emission Plot on 802.11b between
30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 5 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms P P 9680000 GHz
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Date: 24.SEP.2010 00:48:29
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Mode 4: Conducted Spurious Emission Plot on 802.11b between
1 GHz ~ 25 GHz - Chain A

&%
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«VBW 300 kHz
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Mode 5: Conducted Spurious Emission Plot on 802.11b between
30 MHz ~ 3 GHz - Chain A
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Mode 5: Conducted Spurious Emission Plot on 802.11b between
1 GHz ~ 25 GHz - Chain A
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«VBW 300 kHz dBEn
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Report No. : FR082617A

Test Mode : Mode 6~10 Temperature : 24~26°C
Test Band : 802.11g Relative Humidity : |46~48%
Test Channel : (01, 02, 06, 10, 11 Test Engineer : Ken Hsu

Mode 6: Conducted Spurious Emission Plot on 802.11g between

30 MHz ~ 3 GHz - Chain A

+RBW 100 kHz
+«VBW 300 kHz

Ref 20 dBm «Att 30 dB SWT 300 ms .351650000
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Report No. : FR082617A

Mode 6: Conducted Spurious Emission Plot on 802.11g between

1 GHz ~ 25 GHz - Chain A

«RBW 100 KkHz
«VBW 300 kHz
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Stop 25 GHz

Mode 7: Conducted Spurious Emission Plot on 802.11g between

30 MHz ~ 3 GHz - Chain A

«RBW 100 KkHz
«VBW 300 kHz
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Mode 7: Conducted Spurious Emission Plot on 802.11g between
1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 25.07 dBn

Ref 20 dBm *Att 30 dB SWT 2.4 s P 856000000 GHz
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Mode 8: Conducted Spurious Emission Plot on 802.11g between
30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 56 dBn
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Mode 8: Conducted Spurious Emission Plot on 802.11g between
1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 2 dBEn
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Mode 9: Conducted Spurious Emission Plot on 802.11g between
30 MHz ~ 3 GHz - Chain A
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Mode 9: Conducted Spurious Emission Plot on 802.11g between

1 GHz ~ 25 GHz - Chain A
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Mode 10: Conducted Spurious Emission Plot on 802.11g
between 30 MHz ~ 3 GHz - Chain A
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Mode 10: Conducted Spurious Emission Plot on 802.11g
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 25.61 dBn
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Test Mode : Mode 11~15 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHz, 2Tx) Relative Humidity : |46~48%
Test Channel : (01, 02, 06, 10, 11 Test Engineer : Ken Hsu

Mode 11: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B

+RBW 100 kHz Mar
+«VBW 300 kHz

Ref 20 dBm «Att 30 dB SWT 300 ms
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Date: 24.SEP.2010 01:02:36

SPORTON INTERNATIONAL INC. Page Number : 138 of 357
TEL : 886-3-327-3456 Report Issued Date : Sep. 29, 2010
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : RE7-AP1020



seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 11: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 0 dEr
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Mode 12: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B
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Mode 12: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 8 dEr
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Mode 13: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B
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«VBW 300 kHz 53 dBn
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Mode 13: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B
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Ref 20 dBm *Att 30 dB SWT 2.4 s  21.42400000¢C F

20 Offget 19{1 dB

., =
|--10

--20

|--30

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 24.SEP.2010 01:05:49

Mode 14: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B
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Report No. : FR082617A

Mode 14: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B

&%
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Mode 15: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B

&%

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 300 ms  2.10009000C E
20 Offget 191 dB

E =
|--10

--20

--30

--40 1

ST s R SR L R —
--50

L.-60

-80

start 30 MHz

Date: 24.SEP.2010 01:17:44

297 MHz/

Stop 3 GHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

Page Number 1 142 of 357
Report Issued Date : Sep. 29, 2010
Report Version : Rev. 01



seamron as.  FCC RF Test Report
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Mode 15: Conducted Spurious Emission Plot on 802.11n (BW

&%

20MHz) between 1 GHz ~ 25 GHz - Chain A+B
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Report No. : FR082617A

Test Mode : Mode 16~20 Temperature : 24~26°C
Test Band : 802.11n (BW 40MHz, 2Tx) Relative Humidity : |46~48%
Test Channel : (03, 04, 06, 08, 09 Test Engineer : Ken Hsu

Mode 16: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B
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Mode 16: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 25.07 dBn
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Mode 17: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B
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Mode 17: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B
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Mode 18: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B
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Mode 18: Conducted Spurious Emission Plot on 802.11n(BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B
B [ 2 ]
LVL
o Vet st ittt il
Date: 24.SEP.2010 01:37:23
Mode 19: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B
B [ 2 ]
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AU ISP AP I [P DUPINY PN S .
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SPORTON INTERNATIONAL INC. Page Number : 147 of 357

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : RE7-AP1020

Report Issued Date : Sep. 29, 2010
rsion . Rev. 01

Report Ve



seanron as.  FCC RF Test Report Report No

. FRO82617A

Mode 19: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 24.21 dBn

Ref 20 dBm «Att 30 dB SWT 2.4 s 20.20000000C GHz

20 Offfet 19]1 dB

e il oSl O g sl

el
308
| .o L AN
A

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 24.SEP.2010 01:38:20

Mode 20: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 21 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms z 869320000 GHz

20 Offget 191 dB

E =
|--10

--20

--30

|-50

|-70

-80

start 30 MHz 297 MHz/ Stop 3 GHz

Date: 24.SEP.2010 01:41:54
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Mode 20: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 24.81 dBn

Ref 20 dBm *Att 30 dB SWT 2.4 s 24 0000 GHz
20 Offget 19{1 dB
., =
|--10
8 dB

|-20

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 24.SEP.2010 01:39:16
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Test Mode : Mode 21~23 Temperature : 24~26°C
Test Band : 802.11a Relative Humidity : |46~48%
Test Channel : (149, 157, 165 Test Engineer : Ken Hsu

Mode 21:Conducted Spurious Emission Plot on 802.11a between
30 MHz ~ 40 GHz Chain A

+RBW 100 kHz
+«VBW 300 kHz

Ref 10 dBm «Att 10 dB SWT 4 s . 00000

[ 2]
.
, s e W b
M .
Start 30 MHz 3.997 GHz/ Stop 40 GHz
Date: 24.SEP.2010 02:49:30
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 22:Conducted Spurious Emission Plot on 802.11a between
30 MHz ~ 40 GHz Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 57 dBn

Ref 10 dBm *Att 10 dB SWT 4 s 9.880090000 GHz
10 Offget 21]6 dB

w0
--20

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 24.SEP.2010 02:50:28

Mode 23:Conducted Spurious Emission Plot on 802.11a between
30 MHz ~ 40 GHz Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 50 dBn

Ref 10 dBm *Att 10 dB SWT 4 s 40.00000000C GHz
10 Offget 21]6 dB
w0
= 1B m
--30

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 24.SEP.2010 02:51:34
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 24~26 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHz, 2Tx) Relative Humidity : |46~48%
Test Channel : (149, 157, 165 Test Engineer : Ken Hsu

Mode 24:Conducted Spurious Emission Plot on 802.11n (BW

20MHz) between 30 MHz ~ 40 GHz Chain A+B

&%

Ref 10 dBm «Att 10 dB

+RBW 100 kHz Mar
+«VBW 300 kHz

SWT 4 s

[ 2]
.
; -
-5 F’M A
il 1
Start 30 MHz 3.997 GHz/ Stop 40 GHz
Date: 24.SEP.2010 02:53:20
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 25:Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 40 GHz Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 58 dBn

Ref 10 dBm «Att 10 dB SWT 4 s 9.960030000 GHz

10 Offpet 21]6 dB

|--30

|--s0

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 24.SEP.2010 02:54:31

Mode 26:Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 40 GHz Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 28 dBn

Ref 10 dBm *Att 10 dB SWT 4 s  40.00000000C E
10 Offget 21]6 dB
[ 2 ]
10
*éﬁuﬂnwh ﬂh&&uwdﬁ}
-90
Start 30 MHz 3.997 GHz/ Stop 40 GHz
Date: 24.SEP.2010 02:55:15
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Test Mode : Mode 27~28 Temperature : 24~26°C
Test Band : 802.11n (BW 40MHz, 2Tx) Relative Humidity : |46~48%
Test Channel : (151 and 159 Test Engineer : Ken Hsu

Mode 27:Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 40 GHz Chain A+B

Ref 10 dBm «Att 10 dB SWT 4 s

10 Offfet 21]6 dB

f’-ﬂmm- et g #}

-90

Start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 24.SEP.2010 02:58:37
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Mode 28:Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 40 GHz Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 0 dBn

Ref 10 dBm *Att 10 dB SWT 4 s ). 96 0000 GHz
10 Offget 21]6 dB
w0

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 24.SEP.2010 02:57:43
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SPORTON LAB. FCC RF TeSt Report Report No. : FR082617A
Test Mode : Mode 29~33 Temperature : 24~26°C
Test Band : 802.11b Relative Humidity : |46~48%
Test Channel : (01, 02, 06, 10, 11 Test Engineer : Ken Hsu
Mode 29: Conducted Spurious Emission Plot on 802.11b
between 30 MHz ~ 3 GHz - Chain A
. =
" i o b 4 plet il
Date: 28.SEP.2010 02:51:58
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seanron as.  FCC RF Test Report Report No

. FRO82617A

Mode 29: Conducted Spurious Emission Plot on 802.11b
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 25.01 dBn

Ref 20 dBm *Att 30 dB SWT 2.4 s 24.856000000 GHz

20 Offget 19{1 dB

., =
|--10

--20

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 02:52:15

Mode 30: Conducted Spurious Emission Plot on 802.11b
between 30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 0.84 dBr

Ref 20 dBm «Att 30 dB SWT 300 ms 2.426790000 GHz

20 Offfet 19[1 dB

|--20

|--30

|50

|-50

|-70

-80

start 30 MHz 297 MHz/ Stop 3 GHz

Date: 28.SEP.2010 02:54:02
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Mode 30: Conducted Spurious Emission Plot on 802.11b
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 2.4 s  24.78400000C F
20 Offget 19{1 dB

.,

|--10

--20

|-50

|-70

-80

start 1 GHz 2.4 GHz/

Date: 28.SEP.2010 02:54:19

Stop 25 GHz

Mode 31: Conducted Spurious Emission Plot on 802.11b
between 30 MHz ~ 3 GHz - Chain A

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm «Att 30 dB SWT 300 ms

20 Offfet 19[1 dB

|--20

|--30

|-50

|-70

-80

start 30 MHz 297 MHz/

Date: 28.SEP.2010 02:55:34

Stop 3 GHz
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seanron as.  FCC RF Test Report Report No. : FR082617A
Mode 31: Conducted Spurious Emission Plot on 802.11b
between 1 GHz ~ 25 GHz - Chain A
® «RBW 100 kHz
* VBW 300 kHz iBn
Ref 20 dBm Att 30 dB SWT 2.4 s  21.35200000¢C E
20 Offget 1941 1B
B [ 5 ]
LVL
30 gt ¥ WL“QM
|20 WJ&!{!L Aprsli .W,QQ«EJ .
il
-80
Start 1 GHz 2.4 GHz/ Stop 25 GHz
Date: 28.SEP.2010 02:55:51
Mode 32: Conducted Spurious Emission Plot on 802.11b
between 30 MHz ~ 3 GHz - Chain A
® «RBW 100 kHz
* VBW 300 kHz iBn
Ref 20 dBm *Att 30 dB SWT 300 ms E
20 Offget 191 dB
B [ 5 ]
LVL
MWWMWW&&& v
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 28.SEP.2010 02:57:08
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 32: Conducted Spurious Emission Plot on 802.11b
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz dBEn

Ref 20 dBm *Att 30 dB SWT 2.4 s  21.30400000C F
20 Offget 19{1 dB
., =
|--10
dB
--20

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 02:57:25

Mode 33: Conducted Spurious Emission Plot on 802.11b
between 30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 8 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms E
20 Offget 19{1 dB
. =
LVL
. Al m L kel
feaiaeet el et drsent il et
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 28.SEP.2010 02:58:34
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Mode 33: Conducted Spurious Emission Plot on 802.11b
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 23.91 dBn

Ref 20 dBm *Att 30 dB SWT 2.4 s P 52 0000 GHz
B [ 2 ]
o
LA
-80
Start 1 GHz 2.4 GHz/ Stop 25 GHz
Date: 28.SEP.2010 02:58:50
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Test Mode : Mode 34~38 Temperature : 24~26°C
Test Band : 802.11g Relative Humidity : |46~48%
Test Channel : (01, 02, 06, 10, 11 Test Engineer : Ken Hsu

Mode 34: Conducted Spurious Emission Plot on 802.11g
between 30 MHz ~ 3 GHz - Chain A

&%

+RBW 100 kHz
+«VBW 300 kHz

Ref 20 dBm «Att 30 dB SWT 300 ms

L. [ 2]
ol Aottt g ot
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 28.SEP.2010 03:01:18
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 34: Conducted Spurious Emission Plot on 802.11g
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 25.20 dBn

Ref 20 dBm *Att 30 dB SWT 2.4 s 24.90400000¢C GHz
20 Offget 19{1 dB
., =
|--10
8 1 dB
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}-404 TP
js% e

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:01:34

Mode 35: Conducted Spurious Emission Plot on 802.11g
between 30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 02 dBr

Ref 20 dBm *Att 30 dB SWT 300 ms P 456490000 GHz
20 Offget 191 dB
E =
|--10
I dB
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-80

start 30 MHz 297 MHz/ Stop 3 GHz

Date: 28.SEP.2010 03:03:06
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Mode 35: Conducted Spurious Emission Plot on 802.11g
between 1 GHz ~ 25 GHz - Chain A

&%

Ref 20 dBm ALt

«RBW 100 KkHz
«VBW 300 kHz
30 dB SWT 2.4 s

20 Offfet 19]1 dB

|--20

|--30

|-50

|-70

-80

start 1 GHz

Date: 28.SEP.2010 03:03:22

2.4 GHz/

Stop 25 GHz

Mode 36: Conducted Spurious Emission Plot on 802.11g
between 30 MHz ~ 3 GHz - Chain A

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm «Att 30 dB SWT 300 ms

20 Offfet 19[1 dB

|--20

|--30

el Jod
O e
TRy Ldderifeg M

|50

|-50

|-70

-80

start 30 MHz

Date: 28.SEP.2010 03:04:54

297 MHz/

Stop 3 GHz
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Mode 36: Conducted Spurious Emission Plot on 802.11g
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 2.4 s E
20 Offget 19{1 dB
.,
|--10
I dB

|--20

Y {*WW

|-50

|-70

-80

start 1 GHz 2.4 GHz/

Date: 28.SEP.2010 03:05:10

Stop 25 GHz

Mode 37: Conducted Spurious Emission Plot on 802.11g
between 30 MHz ~ 3 GHz - Chain A

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 300 ms E
20 Offget 191 dB
E
|--10
dB

|--20

|--30

|-50

|-70

-80

start 30 MHz 297 MHz/

Date: 28.SEP.2010 03:06:27

Stop 3 GHz
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 37: Conducted Spurious Emission Plot on 802.11g
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 24.61 dBn

Ref 20 dBm *Att 30 dB SWT 2.4 s P 40000000C GHz
20 Offget 19{1 dB
., =
|--10
6.141 dBnm
--20

A

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:06:43

Mode 38: Conducted Spurious Emission Plot on 802.11g
between 30 MHz ~ 3 GHz - Chain A

«RBW 100 kHz Marke
«VBW 300 kHz dBEn

Ref 20 dBm *Att 30 dB SWT 300 ms P 988120000 GHz
20 Offget 191 dB
E =
|--10
dB
--20
--30
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TSR PN [P SIS SRS ST e T i
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-80

start 30 MHz 297 MHz/ Stop 3 GHz

Date: 28.SEP.2010 03:08:02
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Mod

&%

e 38: Conducted Spurious Emission Plot on 802.11g
between 1 GHz ~ 25 GHz - Chain A

«RBW 100 KkHz

* VBW 300 kHz 2C 06 dBr
Ref 20 dBm *Att 30 dB SWT 2.4 s P 6 0000 GHz
20 Offget 19{1 dB
B [ 2 ]
|--10
5o F. S hkumwm
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T TR s S b L
«
hid
--50
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o
-80
start 1 GHz 2.4 GHz/ Stop 25 GHz
Date: 28.SEP.2010 03:08:19
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SPORTON LAB. FCC RF Test Report Report No. : FR082617A

Test Mode : Mode 39~43 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHz, 2Tx) Relative Humidity : |46~48%
Test Channel : (01, 02, 06, 10, 11 Test Engineer : Ken Hsu

Mode 39: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B

+RBW 100 kHz Mar
+«VBW 300 kHz

Ref 20 dBm «Att 30 dB SWT 300 ms .913870000

20 Offpet 19[1 dB

M all bl ekt Vet

-80

Start 30 MHz 297 MHz/ Stop 3 GHz

Date: 28.SEP.2010 03:11:04
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 39: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 8 dEr

Re f 20 dBm *Att 30 dB SWT 2.4 s z 83200000C GHz
20 Offgpet 19{1 dB
B =
|-10
|20 PR
., g el M
|40 £, ol
W el
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A
--50
L.-60.
.,
-80
Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:11:21

Mode 40: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 96 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms P 5¢ E 0000 GHz
20 Offget 191 dB
B [ 2 ]
LVL
il gl a4 ol TR
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 28.SEP.2010 03:12:33
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 40: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz dBEn

Ref 20 dBm «Att 30 dB SWT 2.4 s 24.760000000 GHz

20 Offfet 19]1 dB

|--20

| =0 i ,mué

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:12:50

Mode 41: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 20 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms P 6 50000 GHz

20 Offget 191 dB
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-80

start 30 MHz 297 MHz/ Stop 3 GHz

Date: 28.SEP.2010 03:15:23
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SPORTON LAB.

FCC RF Test Report

Report No. : FR082617A

Mode 41: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B

&%

Date:

Ref 20 dBm

30 dB

«RBW 100 KkHz
«VBW 300 kHz 6 dEr
SWT 2.4 s

20 Oofffet 19[1 ¢

|-20

|--30

|-50

|-70

-80

start 1 GHz

28.SEP.2010

03:15:40

2.4 GHz/ Stop 25 GHz

Mode 42: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B

&%

Date

«RBW 100 KkHz
«VBW 300 kHz 2 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms E
20 Offgpet 191 dB
B  ~ |
|--10
6 dBEmn
L-20
--30
|-40
17 S0P SR YN S A “"‘memi
--50
L.-60
[,
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
. 28.SEP.2010 03:17:14
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seanron as.  FCC RF Test Report Report No. : FR082617A

Mode 42: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz dBEn

Ref 20 dBm «Att 30 dB SWT 2.4 s

20 Offfet 19]1 dB

., =
|--10
|--20

ot o pesin)

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:17:30

Mode 43: Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 3 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 2.18 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms E

20 Offget 191 dB

E =
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|-50

|-70

-80

start 30 MHz 297 MHz/ Stop 3 GHz

Date: 28.SEP.2010 03:18:57
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seamron as.  FCC RF Test Report

Report No. : FR082617A

Mode 43: Conducted Spurious Emission Plot on 802.11n (BW

&%

20MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm Att 30 dB SWT 2.4 s Hz
20 Offget 1941 iB
.
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--20 —
|30 e K‘M;
e Seetkaniliok o
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|-70

-80

start 1 GHz

Date: 28.SEP.2010

03:19:14

2.4 GHz/

Stop 25 GHz
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Report No. : FR082617A

Test Mode :

Mode 44~48

Temperature : 24~26°C

Test Band :

802.11n (BW 40MHz, 2Tx)

Relative Humidity : |46~48%

Test Channel :

03, 04, 06, 08, 09

Test Engineer : Ken Hsu

Mode 44: Conducted Spurious Emission Plot on 802.11n (BW

40MHz) between 30 MHz ~ 3 GHz - Chain A+B

&%

Ref 20 dBm

+RBW 100 kHz Mar

+«VBW 300 kHz

«Att 20 dB SWT 300 ms

20 Offfet 139

Kot AR e x|

-80

Start 30 MHz

Date: 28.SEP.2010

03:25:01

297 MHz/

Stop 3 GHz
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Mode 44: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

&%

«RBW 100 KkHz
«VBW 300 kHz
20 dB SWT 2.4 s

Ref 20 dBm *Att
20 Offget 19{1 dB
.,
|--10
--20
dB

|--30

S P LWW
© TR

|-50

|-70

-80

start 1 GHz

Date: 28.SEP.2010 03:24:05

2.4 GHz/

Stop 25 GHz

Mode 45: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B

«RBW 100 KkHz
«VBW 300 kHz
20 dB SWT 300 ms

Ref 20 dBm *Att
20 Offget 191 dB
E
|--10
--20
dB
--30
--40

|-50

|-70

-80

start 30 MHz

Date: 28.SEP.2010 03:27:17

297 MHz/

Stop 3 GHz
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Mode 45: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

&%

«RBW 100 KkHz
«VBW 300 kHz

Ref 20 dBm *Att 20 dB SWT 2.4 s  21.35200000¢C E
20 Offget 19{1 dB
.,
|--10
--20
1= dB

|--30

|-50

|-70

-80

start 1 GHz

Date: 28.SEP.2010

03:28:09

2.4 GHz/

Stop 25 GHz

Mode 46: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B

20 dB

«RBW 100 KkHz
«VBW 300 kHz
SWT 300 ms

Ref 20 dBm *Att
20 Offget 191 dB

E

|--10

|20 —

--30

| -40

| -c0

-80

start 30 MHz

Date: 28.SEP.2010 03:30:32

297 MHz/

Stop 3 GHz
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Mode 46: Conducted Spurious Emission Plot on 802.11n(BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 5.06 dBn

Ref 20 dBm *Att 20 dB SWT 2.4 s  24.92800000¢C F
20 Offget 19{1 dB
B [ 2 ]
jL_=o]
foz=v]
LvL
|--10
--20 T aE
--30
ps
L .o o,
e e AL AL & Jk A
g ‘““yﬁdQ&bdﬂFJ

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:29:28

Mode 47: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 9 dBr

Ref 20 dBm *Att 20 dB SWT 300 ms  95.34000000¢C ME

20 Offget 191 dB

E =
|--10

|--20

--30

|-50

|-70

-80

start 30 MHz 297 MHz/ Stop 3 GHz

Date: 28.SEP.2010 03:32:03
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Mode 47: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 59 dBn

Ref 20 dBm *Att 20 dB SWT 2.4 s 24.90400000¢C GHz

20 Offget 19{1 dB

B [ » ]
v

|--10

|20 —

--30
3ps

TS PP LT Y

W. Lo 5o\l LU Aol Iy J
b ket i T el

|-50

|-70

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:33:08

Mode 48: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 3 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 91 dBn

Ref 20 dBm *Att 20 dB SWT 300 ms 95.340000000¢C MHz
20 Offget 19{1 dB
. =
LVL
Mww
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 28.SEP.2010 03:36:27
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Mode 48: Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 1 GHz ~ 25 GHz - Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 22 dBr

Ref 20 dBm *Att 20 dB SWT 2.4 s 24 9 0000 GHz

B [ 2 ]

O e it i

-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 28.SEP.2010 03:35:38
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Test Mode : Mode 49~51 Temperature : 24~26°C
Test Band : 802.11a Relative Humidity : |46~48%
Test Channel : (149, 157, 165 Test Engineer : Ken Hsu
Mode 49:Conducted Spurious Emission Plot on 802.11a between
30 MHz ~ 40 GHz Chain A
=
-1
4 W‘l’d
b Pt Jf bl o
S
Date: 28.SEP.2010 03:41:37
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Mode 50:Conducted Spurious Emission Plot on 802.11a between
30 MHz ~ 40 GHz Chain A

«RBW 100 kHz Marke
«VBW 300 kHz dBEn

Ref 10 dBm *Att 10 dB SWT 4 s 40.00000000C GHz
10 Offget 216 dB
jL_ex}
o2 I I
Ve
2 o 1B m
--30
|20 &
Y
ﬁ@ﬁﬂ*ﬂ%&hﬂé&uﬁgﬁﬁﬁ*‘ ps

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 28.SEP.2010 03:45:13

Mode 51:Conducted Spurious Emission Plot on 802.11a between
30 MHz ~ 40 GHz Chain A

«RBW 100 kHz Marke
«VBW 300 kHz 8 dBn

Ref 10 dBm *Att 10 dB SWT 4 s 9.92006000C GHz
10 Offget 21]6 dB
[ 2 ]
& |, .
-90
Start 30 MHz 3.997 GHz/ Stop 40 GHz
Date: 28.SEP.2010 03:43:23
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Report No. : FR082617A
Test Mode : Mode 52~54 Temperature : 24~26°C
Test Band : 802.11n (BW 20MHz, 2Tx) Relative Humidity : |46~48%
Test Channel : (149, 157, 165 Test Engineer : Ken Hsu
Mode 52:Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 40 GHz Chain A+B
|~ ]
-1
“ P
e AT s adell
! ““lt«dw‘mﬁ
Date: 28.SEP.2010 03:51:57
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Mode 53:Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 40 GHz Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 2 dBn

Ref 10 dBm *Att 10 dB SWT 4 s 9.920060000 GHz
10 Offget 21]6 dB
w0
|--20
--30

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 28.SEP.2010 03:51:08

Mode 54:Conducted Spurious Emission Plot on 802.11n (BW
20MHz) between 30 MHz ~ 40 GHz Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz 80 dBn

Ref 10 dBm *Att 10 dB SWT 4 s  40.00000000C E
10 Offget 21]6 dB
w0
= 1B m
--30

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 28.SEP.2010 03:49:18
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Test Mode : Mode 55~56 Temperature : 24~26°C
Test Band : 802.11n (BW 40MHz, 2Tx) Relative Humidity : |46~48%
Test Channel : (151 and 159 Test Engineer : Ken Hsu
Mode 55:Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 40 GHz Chain A+B
[ 2]
-1
- TG Avidl
Date: 28.SEP.2010 03:54:47
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Mode 56:Conducted Spurious Emission Plot on 802.11n (BW
40MHz) between 30 MHz ~ 40 GHz Chain A+B

«RBW 100 kHz Marke
«VBW 300 kHz dBEn

Ref 10 dBm *Att 10 dB SWT 4 s 4 0000 GHz
10 Offget 216 dB

10
--20
--30
B M
40 XE

|-70

|-s0

-90

start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 28.SEP.2010 03:55:48
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3.5 Power Spectral Density Measurement

3.5.1 Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8dBm in any 3kHz band at any time interval

of continuous transmission.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1. The test follows FCC KDB Publication No. 558074 (Measurement Guidelines of DTS).
2. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

3. Take the measured data from spectrum analyzer.

3.5.4 Test Setup

Spectrum Analyzer EUT
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3.5.5 Test Result of Power Spectral Density

Test Mode : Mode 1~5 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : [46~48%
802.11b _
Channel Fre(&n:_'ezr;cy Measured PSD (dBm) Maz(dé_rlnn;lts Pass/Fail
Chain A
01 2412 -3.12 8 Pass
02 2417 -0.09 8 Pass
06 2437 1.70 8 Pass
10 2457 -3.04 8 Pass
11 2462 -2.99 8 Pass
Test Mode : Mode 6~10 Temperature : 24~26C
Test Engineer : (Ken Hsu Relative Humidity : [46~48%
802.11g -
Channel Fre(ﬁ/ll:_'ezr;cy Measured PSD (dBm) Ma(xdé‘r'nn)“ts Pass/Fail
Chain A
01 2412 1.71 8 Pass
02 2417 -4.18 8 Pass
06 2437 -3.86 8 Pass
10 2457 -3.96 8 Pass
11 2462 -6.17 8 Pass
Test Mode : Mode 11~15 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) -
Channel Fr%(\qnt:_lezr;cy Measured PSD (dBm) Ma(xd.EI’_rlnn;lts Pass/Falil
Chain A Chain B Chain A+B
01 2412 -9.03 -8.53 -5.76 8 Pass
02 2417 -8.57 -8.06 -5.30 8 Pass
06 2437 -8.53 -6.45 -4.36 8 Pass
10 2457 -6.24 -7.36 -3.75 8 Pass
11 2462 -8.71 -7.97 -5.31 8 Pass

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and

calculated with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).
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Test Mode : Mode 16~20 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) -
Channel Fr?&tezr;cy . Measured |.°SD (dBm) . Ma(xd.EI,_rlnr’r)nts Pass/Fail
Chain A Chain B Chain A+B

03 2422 -15.06 -14.32 -11.66 8 Pass
04 2427 -14.90 -14.06 -11.45 8 Pass
06 2437 -14.06 -13.60 -10.81 8 Pass
08 2447 -13.31 -13.59 -10.44 8 Pass
09 2452 -15.06 -14.23 -11.61 8 Pass

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and
calculated with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).

Test Mode : Mode 21~23 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11a .
Channel Fre(:mj_'ezr;cy Measured |-°SD (dBm) Ma(xdEI’_rlnn)nts Pass/Fail
Chain A
149 5745 -9.24 8 Pass
157 5785 -9.06 8 Pass
165 5825 -8.61 8 Pass
Test Mode : Mode 24~26 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) -
Channel Fr%(\qnt:_lezr;cy Measured PSD (dBm) Ma(xd.El’_:nn;lts Pass/Fail
Chain A Chain B Chain A+B
149 5745 -13.95 -13.77 -10.85 8 Pass
157 5785 -13.90 -13.43 -10.65 8 Pass
165 5825 -13.57 -13.24 -10.39 8 Pass

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and
calculated with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).
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Test Mode : Mode 27~28 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
. 802.11n (BW 40MHz, 2Tx) VN,
Channel (MHz2) . . . (dBm) Pass/Fail
Chain A Chain B Chain A+B
151 5755 -15.95 -15.79 -12.86
8 Pass
159 5795 -15.24 -15.07 -12.14

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and
calculated with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).

Test Mode : Mode 29~33 Temperature : 24~26°C
Test Engineer : (Ken Hsu Relative Humidity : [46~48%
. 802.11b M L
requency Measured PSD (dBm ax. LImIts i
Channel (MH2) - ( ) (dBm) Pass/Fail
Chain A
01 2412 -7.32 8 Pass
02 2417 -4.45 8 Pass
06 2437 -4.88 8 Pass
10 2457 -3.62 8 Pass
11 2462 -4.95 8 Pass
Test Mode : Mode 34~38 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11g -
Channel Frequency Measured PSD (dBm) Max. Limits Pass/Fail
(MHz) : (dBm)
Chain A
01 2412 -9.70 8 Pass
02 2417 -2.28 8 Pass
06 2437 -7.11 8 Pass
10 2457 -6.98 8 Pass
11 2462 -9.21 8 Pass
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Test Mode : Mode 39~43 Temperature : 24~26C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) -
Channel Fr?&tezr;cy . Measured |.°SD (dBm) . Ma(xd.EI,_rlnr’r)nts Pass/Fail
Chain A Chain B Chain A+B

01 2412 -10.81 -9.61 -7.16 8 Pass
02 2417 -10.58 -10.10 -7.32 8 Pass
06 2437 -10.57 -10.48 -7.51 8 Pass
10 2457 -10.65 -10.00 -7.30 8 Pass
11 2462 -9.08 -10.90 -6.89 8 Pass

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and
calculated with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).

Test Mode : Mode 44~48 Temperature : 24~26°C
Test Engineer : [Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) -
Channel Fre(:mj_'ezr;cy - Measured |-°SD (dBm) - Ma(xd.EI’_rlnn)nts Pass/Fail
Chain A Chain B Chain A+B

03 2422 -16.94 -16.31 -13.60 8 Pass
04 2427 -15.87 -14.91 -12.35 8 Pass
06 2437 -13.62 -13.13 -10.36 8 Pass
08 2447 -7.07 -13.66 -6.21 8 Pass
09 2452 -10.91 -14.33 -9.28 8 Pass

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and
calculated with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).

Test Mode : Mode 49~51 Temperature : 24~26C
Test Engineer : (Ken Hsu Relative Humidity : |46~48%
. 802.11a N
e JUE Measured PSD (dBm) b L llEs :
Channel (MH2) : (dBm) Pass/Fail
Chain A
149 5745 -10.21 Pass
157 5785 -9.81 Pass
165 5825 -9.49 8 Pass
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Test Mode : Mode 52~54 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 20MHz, 2Tx) -
Channel Fr?&tezr;cy . Measured |.°SD (dBm) . Ma(xd.EI,_rlnr’r)nts Pass/Fail
Chain A Chain B Chain A+B

149 5745 -13.23 -12.38 -9.77 8 Pass
157 5785 -13.67 -12.64 -10.11 8 Pass
165 5825 -13.15 -12.44 -9.77 8 Pass

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and
calculated with the formula of 10*LOG (10” (chain A/10) + 10" (chain B/10)).

Test Mode : Mode 55~56 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |46~48%
802.11n (BW 40MHz, 2Tx) -
Channel| Tréduency Measured PSD (dBm) Max. Limits | paqs/Fail
(MHz) (dBm)
Chain A Chain B Chain A+B
151 5755 -15.57 -14.74 -12.12
8 Pass
159 5795 -15.09 -14.60 -11.83

Note: Chain A+B was tested by combiner, and the chain A and B was tested individually and
calculated with the formula of 10*LOG (10" (chain A/10) + 10" (chain B/10)).
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3.5.6 Test Result of Power Spectral Density Plots

Mode 1 :

PSD Plot on 802.11b Channel 01 - Chain A

&%

Ref 20 dBm ALt

+RBW 3 kHz
+VBW 10 kHz

20 dB *SWT 500 s

20 Offfet 19]1 dB

=B

1 px]

[, A ont

‘g
f
H
x4

|.-20

|--30

|--s0

|--60

-80

Center 2.412 GHz

Date: 13.SEP.2010

Mode 2 :

14:23:01

150 kHz/

PSD Plot on 802.11b Channel 02 - Chain A

&%

Ref 20 dBm Attt

+RBW 3 kHz
+VBW 10 kHz

20 dB *SWT 500 s

Span 1.5 MHz

20 Offfet 19]1 dB

=B

1 px]

Al

&Pl
10 gt

|--s0

|-c0

-80

Center 2.417 GHz

Date: 13.SEP.2010 14:32:05

150 kHz/

Span 1.5 MHz
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Mode 3 :

PSD Plot on 802.11b Channel 06 - Chain A

&%

Ref 20 dBm 2

«RBW 3 KkHz
«VBW 10 kHz

0 dB «*SWT 500 s 2.436982000 GHz

20 Offfet 19

|--20

|--30

|-50

|-70

-80

Center 2.437 GHz

Date: 13.SEP.2010 14:41:35

Mode 4 :

150 kHz/ Span 1.5 MHz

PSD Plot on 802.11b Channel 10 - Chain A

&%

«RBW 3 kHz
«VBW 10 kHz

Ref 20 dBm *Att 20 dB *SWT 500 s p 45 23000 GHz

20 Offfet 19]1 dB

. =
seL

K LvL

L0 MM'““‘%\{M‘M

--20

--30
EP

--40

--50

L.-60

| -70

-80

Center 2.457 GHz 150 kHz/ Span 1.5 MHz
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Mode 5 :
PSD Plot on 802.11b Channel 11 - Chain A

«RBW 3 KkHz Marke
«VBW 10 kHz 2.99 dBn

Ref 20 dBm *Att 20 dB * SWT 500 s P 46272300C GHz
20 Offget 19{1 dB
., =
LVL
Pttt pe, R FINCINETRS
B M““m\ﬂw“‘w
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
Date: 13.SEP.2010 15:47:21
Mode 6 :
PSD Plot on 802.11g Channel 01 - Chain A
® o
Ref 20 dBm *Att 20 dB * SWT 500 s P 4 98500C GHz
20 Offget 191 dB
, =
LVL
|20 fe. m"‘d
UF
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 13.SEP.2010 15:59:07
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Mode 7 :

PSD Plot on 802.11g Channel 02 - Chain A

«RBW 3 KkHz
«VBW 10 kHz

Ref 20 dBm «Att 20 dB «*SWT 500 s
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Mode 9:
PSD Plot on 802.11g Channel 10 - Chain A
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Mode 10:
PSD Plot on 802.11g Channel 11 - Chain A
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Mode 11 :
PSD Plot on 802.11n (BW 20MHz) Channel 01 - Chain A
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PSD Plot on 802.11n (BW 20MHz) Channel 01 - Chain B
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Mode 12 :
PSD Plot on 802.11n (BW 20MHz) Channel 02 - Chain A
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Mode 13:
PSD Plot on 802.11n (BW 20MHz) Channel 06 - Chain A

«RBW 3 KkHz Marker
«VBW 10 kHz 8.53 dBm

Ref 20 dBm «Att 20 dB «*SWT 500 s 2.437¢ 000 GHz

20 offfet 19[1 dB

L =

Rz Zo e l A

|--30

|--s0

|-50

|-70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz

Date: 14.SEP.2010 11:28:21

Mode 13:
PSD Plot on 802.11n (BW 20MHz) Channel 06 - Chain B
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Mode 14 :
PSD Plot on 802.11n (BW 20MHz) Channel 10 - Chain A
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PSD Plot on 802.11n (BW 20MHz) Channel 10 - Chain B
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